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Test Report No.: GZ0705068929/CHEM Date: MAY 22, 2007  Page 1 of 3

SHEN ZHEN FINE CHEMICAL CO., LTD
NO.A PEACE, BUILDING, RENMIN BEI RD, LONGHUA TOWN, BAOAN DISTRICT, SHENZHEN

The following sample(s) was/were submitted and ideniified on behalf of the applicant as PAINT

Clisnt Reference: BCS, CYC, MEK, TOL, ACE, XYL, ETHANOL, M
) ) o , , ; , MC, CAC, IPA, AC-801 = o ; ~
6#,718, 783, 719, 333, 866, 8100, 756, 303, §-23, PP-80, $-50B, 241, 9100, 318, 818 IR S ATty

SGS Ref No. : §210373829
Sample Receiving Date : MAY 16, 2007
Testing Period : * MAY 16, 2007 TO MAY 22, 2007

o

Test Requested  : To determine the Cadmium, Lead, Mercury. Hexavalent Chromium, PBBs (Polybrominated
Biphenyls) & PBDEs (Polybrominated Diphenylethers) content in the subtnitted sample.
N \

Test Method - With reference to IEC 62321 Ed.1 111/54/CDV %
Procedures for the Qétermination of Levels of Regulated Substances in Electrotechnical Products
(1) Determination of Cadmium by ICP.

(2) Determination of Lead by ICR.

(3)-Determination of Mercury by ICP.

(4) Determination of Hexavalent Chromium by Colorimetric Method.

(5) Dstermination of PBBs and PBDESs by GC-MS.

Test Results  : Please refer to next page.

Signed for and on behalf of
SGS-CSTC Ltd.

Toped

Jia g YongPing. Terry
Srikngineer
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Test Report No.: GZ0705068929/CHEM Date: MAY 22,2007  Page 2 of 3
Tist results by chemical method (Unit: mg/kg)
A Method
est Item(s) (refer to) No.1 MDL
Cadmium(Cd) (1) N.D. 2
lead (Pb) (2). N.D. 2
I ﬂercury' (H‘g();h U : (3) N.D. 2
exavalent Chromium (CrVI|) by alkaline
extraction (4) HHEE 2
L_/Sixm of PBB::‘. "~ N.D. -
|_Monobromobiphenyl | N.D. 5
Dibromobiphenyl! N.D. 5
Tribromobipheny! & P_N.D. 5 )
_Tetrabromobipheny i L ND 5
Pentabromobiphenyl Ll N.D. : 5 \ :
_’Hexabromobiphenyl : - N.D. 5N :
_Heptabromobiphenyl * N.D. 5 .\., '\
_Qctabromobiphenyl ERiD. 5 sl
Nonabromobiphenyl N.D. 5 "'\ b
Decabromobiphenyl "N.D. 5 e
Sum of PBDESs () N.D. =
|_Monobromodiphenyl ether - N.D. 5
Dibromodiphenyl ether : N.D. 5
Tribromodipheny! ether = N.D. 54 J1vi3g: @
Tetrabromodipheamy ethes ¥ wo3: I TND. | oVITUEOITP R
Pentabrom3aiphePi Bthe? S o T i e RN RO
LHexabromodip‘heny-l ether T3 b N:D: S =
J-ieptabrornodiphenyl ether 2 _,.. N.D. 5
| Octabromodiphenyl ether 2 N.D. 5
Nonabromodiphenyl ether | LN i A5
Decabromodiphenyl ether 3 | N.D. 5 &
Test Part Description:
No,1 Silver-gray wel paint
Note : 1. mg/kg = ppm .
2. N.D. = Not Detected (< MDL) l' d
3. MDL = Method Detection Limit
4. " = Not regulated INIS LON 39V¥d
R e e R o 6016561871506 L L0
1083y 39vd 3Ll 300N 353400 ©JWYN TYNOSY3d 311
) : ‘ Wy i o L .ques seSsbl
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SUAN ':'E} -NO.: 58313682 20Q7/07/02 @8:@5

e { Labtest

TEST REPORT _ NUMBER: S$ZHJ078401

, 55TS CONDUCTED

{A) TEST RESULT SUMMARY

!’TESTJF.NG ITE_M : 1, RESULT ] Ai{.;téigs g;w
CADMIUM (Cd) CONTRNT(pt) | ND(c2)  ORGANIC <&  [INORGANIC €0
[LEAD (Ub) CONIENT (ppay 1 . 27 “|ORGANTC <100 |INOEGANTS <£00 |
FERCURY (Hg) CONTINT (o) | ND(<2) . _ <800
CEROMITURIRGUS *Cz- ) U T T TND(<1) <800
CONTENT (ppm). R g ; : 5]
ppm = PARTS PER MILLION BASED ON DRY WEIGHT QF SANPLE
< = LESS THAN
ND = NOT DETRCTZD
(R) TEST RESULT SUMMARY
el S v _ » e
TESTING ITEM RESULT _Léiﬁgéugr
[POLYBROMINATED BI1PHENYLS. (PER) IN ppm : g RSN o L
MONOBROMOBIPHENYL (MoroBa) ND
" DIBROMOBIPHENYL (DiBE) ' DT =
TRIBROMOBIPHENYL (TriBB) R ND
~ TETRARROMOBIPHENYL (letraBz) ND |
PENTABROMOBT DPRENYL (Fent aBR) 0 R
[ HE¥XABROMOBIDHENYL (HexepB) ND - Y
" NEPTABROMOBICEENTL (HEECABB) Np
OCTAGROMORIFPHENYL, (OctaBB) ' ) ]
NONAEROMORI PHENY]. (NonzBR) ND -
DECABROMOBIPHENYL (DeGzBHE) ; ND
POLYSROMINATED L'TOHENYL ETHHRG (PREDE) IN ppm A )
MONOBROMOD T PHENY T, HTHER (MoneBEDE) : T ND S
DIBROMODT PHENYT, RTHER (Ui B60E) : ND <]
~TRIBROMODI PHENYI, ETHER {TriBDE) e D b
“"TVTRAgpovoorvnrmyu vaVP (TetnaEDE) b ND
PENTABRONODT SHENYL, STHER (DantaBDE) . WD ~g06
_ﬁmwgigggggix'_;mvw PITIEE (HeMaBDE) e Es ! '
. _HEPTABROMODIPHWMYL ATEER (HAecptaBDE) | NOW j
T OCTABROMODTPHENYL ZTHER (OctaBDE) i D .
NONAEROMODTFHENYL 2THER {NonalDE) : ND |
DECABROMOLIPUENYYL STHER (DecaMbd) | T 3 T S

ppm = PARTS PEX MILLION BASEDR ON DRY WEIGHT QOF SANPLE
NP = NOT DEVECTZD !

HAFARKU KRS T AKX ENARNS L dhbh kP xrhkd bl mbbhbhxdhhkocdhkrm bl Add ks hh Thddnx ba®xewk

!
)
tetertek Testng Services Shenzhen Ltd. -TFH Nividlan Py 9 OR &
ik, Bhakou Teshnakygy faiding, odustral 74 Reas, Shesou Shanghra, Chies
Tat (R T0EN Fuee {80 FABVRGRY 7 IR Pasinade: EAROST . 12
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SUAN

TEL-NO, : $S6313682

Intertek : I].,a_btest

TEBT REPORT

TE$TS CONDUCTED
(G) TEST METHOD

NUMBER :

2007/07/02 ©28:05 POB3

v
v

SZHJ078401 .“‘,;

8 o u e
N l.‘

’HTESTING TTEM .

' TESTING Mxrnon f

REpd%rING LIMIT,

- [CADMITM . wd)cmnmnf
' ' |pIGRSTION AND' DETERMINED BY ICP-OES

30508/ US EPAaosz BY A£ID .

WITH REFERENCE TO BS BN1122/ US EPA" _:' z ppm; e

‘”ﬁﬁﬂgﬁ*xéh)*éQNTgNT““"

|DETERMINED gy ICR - OES

. (WITH REFERENCE TQ US EPA 3050B/US’ n'"”\’ 2 ppmlif
{EPA 3052, BY AQID DIGESTIbN AND ‘ ;

S e

' MERCURY (H3) CONTENT |WITH REFERENCE TO DS EPA 3052,
o e - InCIn DIGESTIQN'AND BETERMTNED BY

v [tcp - oBg

BY‘%"f  *'?“§pm’_£”

. [cHRONTUM (VE) {er™)
M _éoNTENm' = S

g DET?RMINED BY UV-VIS
" |SPECTROPHOTOMETER

T WITH R‘?ERENCE TO US EPA 306@A &
7196R; BY ALKALINE DIGESTION AND

i POL¥BROEE&ATED _ . |[WITH REFERENCE ,TO US EPA’ 3540c BY a',f‘S;ppm' 1
{BIPHENYLS (PHB) &. "|SOLVENT: EXIRACTION AND- DETERMINED e e
" |POLYBROMINATED | BY GC/MS AND 3ch A e L ohis,
DIPHENYL ETHERS (PBDE)-P M) RN o S

DATE SAMPLE RECEIVED : AUG 11, 2006 S o P e
- AUG 11 2006 TO AUG 16, 2006 & OCT 10 ~2006 TO OCT %1, 2008

TESTING PERIOD

7F. Shekoﬁ Tathnology Main Building. lidugtrsl 7th Road, 8hekou,Shenzhen, China

-

|nki1ekTestmg Sejvices Shonzhcn Lt <TFH Division

Tel. (86-756)2683 7000 Fax: (88-755)2683 7118/8 Posteode: 516067
Attontion Is drawn to the terms and conditions printed overieaf.

E *w*****w*******************&***************x*********w****#********H***

END OF REPORQ

PAGE 3 OF 3 .
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Test Report No. SZTYR060412348/LP Date. APR 30, 2006 Page 1 of 1

JIA HUI METAL PRODUCTS CO., LTD.
LU DONG DONG HUAN SECOND ROAD,
HU MEN TOWN, DONGGUAN CITY, GUANGDONG PROVINCE

Report on the submltted samples said to be #F ff I3 &

SGS Ref No. :060418787RS-4.2

Model No. Nk fi 4X 20 1SO

Material : € - 10718

Main Substance (€, MnR oS S Al

Buyer : : SONY.

Supplier SR AR KT AR e BE )
Sample Receiving Date - APR 24, 2006

Testing Period : APR 24, 2006 TO APR 28, 2006

Determination of Lead content in the submilted samples. ;
Determination of Cadmium content in the submitted samples: |

o
1) i
2) ,‘
3) Determination of Mercury content in the submitted samples.
4)

)

Test Requestéd

Determination of Hexavalent Chfomnum content in the submltted sa mples

Test Method | - 1) With reference to EPA 30508B: 1996 / Other acid digestion. AnalySIS W’IS performed by

Atomic Absorption Spectrometer (/\/\S) J \

2) With reference to EN 1122:2001 / Other acid digestion. Analysis was performrd Dy
Atomic Absorptlon Spectrometel (AAS).

3) With referenge to EPA Mcthod 3052: 1996 / other acid digestion. Analysis was

- performed byl lnductlvely Couplod Plasma Atornic Emission Spectrometer (ICP-AES).

"'/4) Re?qgested by\,‘appwngant ith refererm to 1EC 111-9.7 2.

Test Results

N N\ 7

lement Silvery color metal screw Detection Limit

) Lead-(Pb, ol 2 ppm
\ 2) Cadr)nlu (Cd) NLD. 2 ppm

3) Mercury,{Hg) N.D. 2 ppm

) Hexavalent Chromium (Cr 6‘F) Negative 0.02mg/kg with 50cm’

Note: - N.D.=Not detected (I6wer than detection limit)
- ppm = mg/kg

- Negative means the concentration of Hexavalent Chromium extract ted from 50cm’

sample is less than the detection limit.
When using method of IEC 111-9.7.2, the detection limit of Cr(V1) in solution is
0.02 mg/kg with 50cm? sample surface area used.

aEnd of Reporlt s
Signed for and on behalf of et
SGS-CSTC Ltd. et 3

ang Yanzheng, Helgn
r. Section Manager
IS

4/r Oaslar Building, Zlmngmm Raad Skangmeilin Sherzhen Ching
{

Memher of the SGS Groun {SGS SA)




Test Repart ro.: SZTYR060412349/LP Date: APR 30, 2006 : i

JIA HUI METAL PRODUCTS €0, LTD.
LU DONG DONG HUAN 5075110 ROAD,
HUMEN TOWN, DONGGUAN CiTY GUANGBONG PROVINM

A

Report on the submitted ¢

5GS Ref No

Model No. i

Material

Main Substanc

Buyer

oupplim AR W s

Test Requested 1)
2)
3)
4)
Test Method L With referenceit enigimediby
Atomic ;\’)sorptxow ooectrome\\,
2 ith “:‘fr\rence fo EN 1122: 2u01 Analysis w orraas By
bsorption Spectromeate
3) rence to ‘—PA Method 3 acid digestion. Ai

performed b)/ i*wduct‘vaiy COL"“
4) Requested yaopx ant, with

Emission Spectrom

Test Results //
screw

.= Not de‘cected (lower

ion of Hexavalent Chromium extracie

Negative means the concer
sample is less than the det:
When using method o

0.02 mg/kg with sO'“”“

Photo Appendix is i

of |
(31
)_

=5

2lf o

(D
DR
o)

Signed for and on b
SGS-CSTE td

Zha Ang Yanzheng, He
Sr. Section Mamg er

issued! w he Comipanm ;ubjm;ﬁh_\,ir-,_;

General Coi

WW.S(S.com, /\l»
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-Test RePort- ' No.: SZTYR061138085/LP Dats; NQY 29, 8006 - Pags 19fd

- * YONGFU HARDWARE FACTORY HUAFU WORKSHOP

' ZHONGXIN COUNTRY, PINGDI TOWN, SHENZHEN CITY
gy R
.7 Repoyt on the submitted samples said to be 5§ (e &
Ll L :
i Sample Reoeiving Date : NOV 23, 2008 |
. Testirig Period . : NOV 23, 2006 TO NOV 28, 2006

Test Requested : In accordance with the RoHS Directive 2002/95/EC, and its amendment directives.
“rd- TestMethod - - : Withreference to IEC 62321, Ed.1 111/54/COV
e ] . Procedures for the Determination of Levels of Regulated SubStances in
R T : Electrotechnical Products. : :
¢ ; (1) Determination of Lead & €admium by AAS.
(2) Determination of Mercury by ICP.

K ; (3) Determination of Hexavalent Chrorium by boiling water extraction.
] g
' Test Results . Please refer to next page(s).
" ''Cohclision  ©  : Based on the performed tests on submitted samples, the results comply with the
R - RoHS Directive 2002/95/EC and its subsequent amendments.
; K I“L ' : 5 A ! Y
Seif e ; ettt i
i ! :
Signed for.and on behalf of
SGS-CSTC Ltd.
e 1 I ' S
" Ji

4 u Ying, Susan
Section Manager
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FRX NO. :@75589783708 2007.607. 18 15:41 LGS

+ 4 R . ‘ /
Test Report No.: SZTYR061138085/LP Date: NOV 29,2006  Page 2 of 3
i ; j 5
Test Results: (unit: ppm)
,.j B i
| Testiemis) (oforts) | SIvercolormetaipart |  MDL | RoHS Limit
27| Lead (Pb) . (1) 76 2 1000
ﬂ- quT(Cd) (M N.D. 2 100
e Mercury (Hg) = (2) N.D. 2 1000
.. | Hexavalent Chromium (CrVI) b
Bt "'m"lm'r extfaction( )by (3) Negative See Note (4) #
SRR 5 | a
i
£ 1) mgge pam ]
ot (@) MDL = Method-Betection-Limit
;. -(3).N.D. = Not Detected (lower than MDL)
"~ {4) Boiling-water-extraction: b
«-v !  Negative = Absence of Cr(Vl) costing, Positive = Presence of Cr(Vl) coating.
- (The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg
" with 50 cm? sample surface area.) :
" 0 ! .’ 3 =
LR (55 d= Positive indicates the presence of Cr(Vl) on the tested areas and result be regarded as
e - ‘conflict with RoHS requirement. . !
B Negative indicates the absence of Cr(Vl) on the tested areas and result be regarded as no
; o st conflict with RoHS requirement.
vt 1t i8) The maximum permissible limit is quoted from the document 2005/618/EC amending RoH$S directive
P 2002/95/EC. :
l ” - : . 1
: " i 1L ' RARRARREAAY S
; VL;.‘ ) ]
£
; : ige pri = 1ed. $aid Conditions Are al
e Ty s b e Companysubjot 11 Qo Conions o et LU0 L NG o ot
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2" TestReport No: SZTYROG1138085LP Dte: NOV 29, d Page3of3

B Pl i
Bample Photo:
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Omm x 513mm

TG Element
£ Aluminium (AD)
B Magnesium (Mg)
i .Copper (Cu) <0.10%
i Iron (Fe) <0.075%
£y Lead (Pb) <0.004%
£ Tin o) <0.002%
i Cadmium - (Cd) <0.003%
o Zinc (Zn) f#f & Balance
%R - Density (g/em’@21°c) 6.60
752596/ Melting Range 381-387°c
B Solidification Shrinkage 1.17%
EAEIEZ Thermal Expansion (m/mm/°c@20-100°c)’ 27.4
Specific Heat Capacity (J/kg/*c@20-100°c) 418.7
Thermal Conductivity (W/m*hr/m/’c@70-140°c) 113.0
Electrical Conductivify (%IACS) 27
‘Electrical Resistivity (tohm-cm@20°c) 6.3694 -
T 283MPa
JEfHEE Elongation (% in 51mm) 10%
18y - Hardness (Brinell 500kg) 82
USRS Shear Strength. 214MPa
PR IR IR 58 Compressive Yield Strength 414MPa
JLESEGAT  Impact Enerey (Unnotched bar 6.35%6.35mm) 58
I Fatigue Strength (5x10° Cycles) 42MPa

jL{:}:‘/E ,cl
CEEEHEL Ingot 480mm x 110mm x 36mm 9.5kg 104

& Foot Slab | 463mm x 382mm x | 10mm



Test Repoit No.: GZ0602011397/CHEM

F UAN HARDWARE & PLASTIC FACTORY SN '~ﬁ>
Z HU SHAN INDUSTRIAL ZONE, LIAN FENG ROAD, CHANG AN TOWN%DONG GUAN /\\%z

LY
Segite N

R eport on the submitted sample said to be Wi FL+WCH (8 4r)

8GS Ref No. : SZ060203720RS-4.1
Sample Receiving Date : FEB 08, 2006
Testing Period : FEB 08, 2006 TO FEB 14, 2006

Test Requested  : As specified by client, to determine the Lead, Cadmium, Mercury & Hexavalent Chromium
content in the submitted sample.

“le st Method : Lead content - With reference to EPA method 3050B: 1996 / other acid digestion.
£ ) Cadmium content - With reference to BS EN1122: 2001 method B / other acid digestion.
Mercury.content - With reference to EPA 3052: 1996 / other acid digestion.
Hexavalent Chromium content - With reference to EPA 3060A: 1996 & EPA 7196A: 1992.
Analysis was performed by Atomic Absorption Spectrometer / Inductively Coupled
Plasma Atomic Emission Spectrometer (ICP-AES) / UV-VIS Spectrophotometer.

Rests .
B ltem Unit MDL No.1
: Lead Content (Pb) ppm 2 147
Cadmium Content (Cd) ppm 2 29
Mercury Content (Hg) ppm 2 N.D.
Hexavalent Chromium (Cr VI) ppm 2 N.D.
Note : - N.D. = Not Detected (< MDL)
- MDL= Method Detection Limit
- ppm = mg/kg’
Specimen Description:
(\ ) PR No.1 Silvery metal (shell) + Silvery metal (inner)
* 4 ] “** End of Report ***

Signed for and on behalf of
SGS-CSTC Ltd.

4\%\’["

Zhang Li, Amy
Sr. Engineer

‘ults shown in this Test Reporl refer only to the sample(s) tested unless o!herwnse s\a‘ed and such sample(s) are retained
t Report shall not be reproduced except in full, without written approval of the Company.
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Test Report No.: 2ZML6010C028

BALIANG (DONBGUAN) METAL PROBUCTS CO., LTO. ;
YANGWU D/\LANG DONGGUAN, CHINA _ 5.

ﬂscort on the submrﬂed samp:e said to be | STEEL WIRE SWRCH ; _ \u.,“,mw_,;;‘j
. SGSRefNa, | ' CZSCR00.2103404:LP
kanufactu(er e o LL,;l’éiI’i '
Buyel : = :
Sample Recelving ba’te ; DEC .26 ZCOS
Testing Period : DEC 26, 2008 TO DEC 30, 2005

Test Requeetcd tAs specmed by cllern to getermine the LEad, Cadmium, Mercury & Hexavalent Chromiurn-
coptent In the submitted sampic. - ;

Test Method - ! Lead content - With referenca 10 EPA method 20608; 1556 / otrer auid digestion, -,
3 Cadmium content - With referense to BS EN1122: 2001 mathos 8 Aother ecld digestion.
Mercury content - With reference to EPA 3052, 1998, otnar acid gigestion, :
Hexavalant Chromium content - With rsferencs to EPA 3380~ 1998 & EPA 71564 1932 .
Analysis was performa:i by Atom'c Absarption Spectrometer / Induatively Coupled
Plasma Atornic Emission Spectrometer (IGP-AES} /) UV-VIS Spectrophziomster.

Results :
: i tem | Unit I M 9 MHS«l-v:Ti Ay mele) ré{;
i Lead Cantent (Ph) 7 ppm e Rl ey |
LCigdmnun* Content (Cd) _ ' p‘;')T' S : __* \ 5. b
! Mercury Comen: (Rg) : ppm e : N D, ;
o Hexwafam Chror miam (Ce Vi) . opm Z e ND. }

Note : - N.D. = Not Detected {< MDL}
- MDL= Method Detection Limi
- ppm = ng/kg

*** End of Reporn ***

Sioned for and on bohall of
SGS C8TC Ltd

mo‘wael Zhang
“Tech. Manager

This Tﬂ,,«%:ﬁ issued by the Compuoy aubjest 1o its Ganarsl Conditions of Se:vige prniey svatlea’ or stuehzd, Suid Sonditions are 2o
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Test Report No.: GZ0604055933/CHEM

HONWOOD SPRING PART LIMITED 4&:{%
NO -1 SHANGJIN ROAD SHANGJIAO, CHANGAN TOWN DONGGUAN ClTY&GUANGDON("S

“A AE

F{epm on the submitted sample said to be WY, ZEH400 0

© SBS Ref No. . $2060418308RS-2.2

S ampe Receiving Date ~ :APR19, 2006
Furthé Sample Receiving Date  : APR 30, 2006
Testing Period 5 : APR 19, 2006 TO MAY 08, 2006

Tett Requested  : (1) As specified by client, to determine the Lead, Cadmium & Mercury content in the
submitted sample.
(2) Determination of the presence of Hexavalent Chromium Cr(VI) in the submitted
' metallic samples.

. TéstMethod © 1 (1) Lead content - With reference to EPA method 30508: 1996 / other acid digestion.

Cadmium content - With reference to BS EN1122: 2001 method B / other acid digestion.
Mercury content - With reference to EPA 3052: 1996 / other acid digestion.
Analysis was performed by Atomic Absorption Spectrometer / Inductively Coupled
Plasma Atomic Emission Spectrometer (ICP-AES).

(2) With reference to the Committee Draft of IEC 62321, Ed.1 (Sec. 9.7.2 - Boxhng-water—
extraction method)

Resulls - : Please refer to next page.

Signed for and on behalf of

. SGS-CSTC Ltd.

fn
Zhang Li, Amy ‘
Sr. Engineer

or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies
Zults shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained
{4$t Report shall not be reproduced except in full, without written approval of the Company.
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Test Report " No.: GZ0604055933/CHEM ™, Page 2 of 2
Flesits
h Silvery-gray meétal spring
LtadContent (Pb) (ppm) 15
Cadnium Content (Cd) .N.D.
r\/‘ercury Content (Hg) A N.D.
Nite: - N.D. = Not Detected (< 2 ppm)
- ppm = mg/kg
(L (2 - : : Silvery-gray metal spring
H exayalent Chromium Content [Cr(VI)] Negative

N cote - Negative means the concentration of Hexavalent Chromium extracted from 50cm?
sample is less than the detection limit.
- Detection limit of Cr(Vl) in solution = 0.02 mg/kg Cr(Vl) extracted from 50cm? sample
surface area by boiling-water-extraction method

*** End of Report ***

or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies
ults shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained
t Report shall not be reproduced except in full, without writien approval of the Company.
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Test Report No.: GZ0704048210/CHEM Date: APR 11, 2007 ' Page1of 3

YU YAO BAQ YI MATAL PRODUCTS CO., LTD B
LUO JIANG VILLAGE, HE MUDU TOWN, YU YAQ CITY, ZHEJIANG PROVINCE, CHINA

18ty

The foliowing sample(s) was/were submitted and identified on behalf of the aQ fi ‘ SRE I SilE
= (s) wasiwer br ¥ he cant as STAINLESS STEEL
Client Reference . Product or Lot No.: SUS201 - ) ‘ i

e
i

3GS Ref No, C 3C070401893 =
Manfacturar YU YAO BAO YI MATAL PRODUCTS CO., LTD
Sample Receiving Date - APR 05, 2007

Testing Period - APR 05, 2007 TO APR 11, 2007

Test Requested * In accordance with the RoHS Directive 2002/85/EC, and ils amendmeﬁt ;direc_tives,

Sier:

Test Mathod - With reference to IEC 52321 Ed.1 111/54/CDV
Procedures for the Determination of Leveis of Regulat
(1) Determination of Cadmium by ICP.

(2) Determination of Lead by ICP&AAS.

(3) Determination of Mercury by iCP. ,
(4) Determination of Hexavalent Chromium by Colorimetric Method:

ad Substances in Electrotechnical Products

Test Results - Please refer to next page.

' Based on the performed tests on submitted sample(s), the results comply wit_ﬁh the RoHS

Conciusion
Diractive 2002/95/EC and its subsequent amendmenis.

Signed for and on benalf of
SGS-CSTC Lid.

Huang Fang. Sun
St. Enginger

-onditi i i crieaf or available on request and accessible
ral Conditions of Service printed ov stander

e Company subject to its Gene P O and juriedictional fssues defined therein. Unies
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unauthorized alteration, forgery or falsificati
’ ap n o

A\ pany. Any

g - ted to the fuliest extenl of the law. T -
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SGS

Test Report No.: GZ0704048210/CHEM Date: APR 11, 2007 Page 2 of 3

Test results by chemical method (Unit: mg/ikg)

-

P S e
= act - ——— e o o e g g i o . .,____’!-“" B
' Test ltem(s): Method "] RoHS |
Rt i TN e e e i
CoomnmEdREE G ND. 2 100
lecdEoie s (2) 1412 [ 1000
(Mo TaG e , | ) ND._ [ 2 | 1000
Hexavalent Chromium (CrV1 by Spot ’ See |
] u - mi y p{_:“t_est (4) Negatiye Note 4 # |

Test Part Dascription
No.1 Stiver-gray metal sheet

Note 1 mao/kg = opm

2. N[ = Not Detected (< MDL)

3. MDL = Method Detection *imit

4 Spot-test.

Negative = Absence of CrVi coating, Positive = Presence of CrV! coating; .

(The tested sample should be further verified by bolling-water-exiraction method if the spot test result cannot

be confirmad ) o o ‘

Boiling-water-extraction: e

Negative = Absance of CrVi coating ' e mptns

Positive = Presence of CrVl coating; the detected concentration in boiling=water-extraction solution is equal or

greater than 0.02 ma/kg with 50 cm’ sample surface area. o

# = Positive indicates the presence of Crvt on the tested areas and result be regarded as conflict with RoHS
requiremeant. . :
Negative indicates the absence of CrVi on the tested areas and result be regarded as no conflict with
RoHS reguirement '

wn

This TeetEEimmts issued by the Company subject to its General Conditions of Service printed ovéﬁeaf ot available on request and apcsssib!e
Aention is drawn to the limitations of fiability, indamnification and jurisdictional issues defined therein. Unless otherwise stated
his test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written

pany. Any unauthorized alteration, forgery or falsification of the content or appqara’hce of this tepert is uniawful and
offender Beicuiad to the fultest extent of the faw. : '
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Test Report No.: GZ0704048210/CHEM Date: APR 11, 2007

Fage 3 of 3

Sampie photo -

-

This TeatfRERomhis issusd by the Company subject to its General Conditions of S'e-mce printed overleaf or available on request and accessible
: BN ntion is drawn te the limitations of liability, indemnification and jurisdictional issues daﬂned therein. Uniess othervise stated

thg e‘suhs shown r& Y is test report refer only to the sample(s) tested. This test neport cannot be repfoduced .except in full, without prior written
PffEnisst e C% ypany. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
oftender roBeruted to the fullest extent of the law. =
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SGS

Test Report
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e

%0

NG (520704048209/CHEM

YU YAG BAD Y| MATAL FRODUCTS G SIRGITIE)

Nl A 2
LUD JIANG VILLAGE H

[ne foiiowing

FR S e
Lilent Refarer

C MUDU TOWN, YU YAQ CITY, ZHEJIANG FPROVINCE, CHINA

sampie(s) was/

ey )
ige S Breai

~ere submitted and identified on be

T nalf of the applicant as STAINLESS STEEL STRIP

SGS Ref No 3C07

Ref No - GCO70401892
Manufactu { 2
: S "YU YAQ BAQ Y| MATAL PRODUCTS CO_ LTD
oamiple Recewing Date -APR 05, 2007
lestng Pﬂ otal - APR 05, 2007 TO APR 11, 2007
Test Requestzd dance wi

q 1 iance with the RoMS Directive 2002/95/EC, and its amendment directives

Tast Method With reference to IEC 82321 Ed 1 111/54/CDV

ast Rasulis

Conclusion

Proceduras for the Determination of Level
Ceterrination of Cadmium by ICP,
Determination of Lead by ICPRAAS.
Deterrmination of Mercury by ICP.

(4) Determination of Hexavalent Chromium by Cclarimetric Method

s of Regulated Substances in Electrotech:

-
!

CPlea

B~

se refer to next page.

Based on the performed tests on submitted sample(s), the resulis comply with the RoHS

Directive 2002/95/EC and its subsequent amendments.

Huzng Fang.
Sr. Engineer

s issuad by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible
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SGS

Test Report No  3Z0704048200/CHEM Date: APR 11,2007  Page 2 of 2

Test results by chemical method {Unit: ma/kg)

e O e ‘“,'T_.m..._ S BED b by
. | Method I [ RoHS

¢t Test 1§ :

Testhemisk | pefertg) | MOt MPE | umic |
e R e 2 | 100 )
ol S e S WD 1 .21 toog
MEmgg 1 O R NB. | 2 1000
| Hexavalent Chromium {CrV1) by Spot t i - 1‘
Wieiesy cuitaieetes | (0 TeRaRR | Nows |

Test Past Description:
Mo 1 Silver-gray metal sheet

mg/kyg = ppm
CN.D. = Not Detected (< MDL)
. MDL = Method Detection Limit
. Spot-test:
Negative = Absence of CrVI coating, Positive = Presance of Ci'Vl coating;
(The tested sample should be further verified by boiling-water-extraction method if the spot test resuit cannot
be confirmed.)
Boiling-water-extraction:
Negalive = Atsence of CrVl coating
Positive = Presence of CrVi coating, the detected concentration in boiling-water-extraction sclution is equal or
greater than 0 02 ma/kg with 50 em® sample surface area. '
4 = Pogitive indicates the presence of CrVl on the tested areas and result be regarded as conflict with RoRS
reguirement.
Megatve indicates the absence of CrVion the tested areas and result be regarded as no confiict with
RoHS requirement.

PS5 T 6 RN

[81]

is issuad by the Company subject to its General Conditions of Service printed overteaf or availabie on request and accessible
fraahe cof Bentlon is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein Uniass otherwise stated
the/A2sult  d8is test report refer only to the sample(s) tested. This test report cannot be reproduced, excent in full, withaut prior written

p Mmissi ppany. Any ungutharized alteration, forgery or falsification of the contant or appearance of this report is uniawful and
Werad 1o the fullest extent of the law.
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Test Report No . GZ0704048209/CHEM Date: APR 11, 2007 Page 3 of 3

Sampie photo .

|
e
SGS authenticate the photo on original report only
=+ End of Report ™**
This Teee is issued by the Company subject 1o its General Conditions of Service printad overleaf or available on reguest and accessible

senlion is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Uniess otherwise stated
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Test Report No - GZ0704048208/CHEM Date: APR 11,2007  Page 10of 3

YU YAO BAQ Yl MATAL PRCOUCTS CO., LTD
LUC JANG VILLAGE. HE MUDU TOWN, YU YAO CITY, ZHEJIANG PROVINCE, CHINA

a1 wasiwere submitted and identified on behalf ¢f the applicant as STAINLESS STEEL STRIP
roduct or Lot No © SUS304

SGS Rel No (0070401891

YU YAO BAO Y1 MATAL PRODUCT: (@ D)
Sample Receving Dale APR 05, 2007
Testing Parod . APR 05, 2007 TO APR 11, 2007

Test Requesied | In accorgance with the RoHS Larective SG02/OS/EC, and its amendment directives

Test Metroo With reference to IEC 62321 £d.1 111/54/CDV
Procedures for the Determination of Levels of Reguiated Substances in Electrotechnicat Products
(1} Determination of Cadmium by ICP.
(23 Netermination of Lead by ICP&AAS.
(3) Determination of Mercury by ICP.

(4} Determination of Hexavalent Chromiurn by Colonimetric Method.

- Pieass refer to next page.

Ceoneclision Racec on tne performed tests on submitted sampte(s). the resuits comply with the RoHS
Diraciive 2002/95/EC and its subseguent amendments

Signad for and on penalf of

Ses-eene Le

Huang Fang Sunny
Sr. Engineer

g ‘\ssued by the Company subject 1o its Ganeral Conditions of Service printed overleaf or available un request and accessinle
al uhes ntion is drawn 1o the limitations of liability, indemnification and jurisdictional issues defined therain. Unless otherwiss stated
thf/ebsults shown is test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior writtan
fa piypany Any unauthorized alteration, forgery or falsification of the content or appearance of this report is untawful and
offénders d-uted to the fullest extent of the law.
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SGS

Test Report No.: (320704048208/CHEM Date” APR 11, 2007 page 2 of 3

Tast results oy chemical method (Unit: mg/ka)
- = g B T “;,BL:""{“‘ﬁ'c}ﬁS“
Testltemtsy | (eferfo) | Sl T S
 Cadmium(Cd) TRV {1) jr o, | 2 | .
" Lead (PD) I R e ND. 2 |l
“Mercary (g} G a2 | s
i et e e e s e e e """"”’""*"_w{—_&”'—w“m_{.- %‘éee o .
Hexavalent Chromium (CrV1) by SPVOt_ test | 7 (4} i Ni@i’«'i’_e” ii,,_“:«’m@iﬁ_ j__ |

Note . 1. mg/kg = ppm
2 = Not Detested (< MDL)
3 MOL = Methoo Detection Limit
4. Spot-test:
Nagative = Absence of Crvi coating, Positive = Presence of Cr\i cecaling;
e tested sample should be further verified by boli}ng-twater—extraction method if the spet test result cannot
pe confirmed. ) '
Boiling-water-extraction:
Negative = Absence of CrVi coaling
Positive = Prasence of Crvl coating; the detected concentration in boiling-water-extraction golution is egual or
greater than 0.02 mg/kg with 50 cm’ sample surface area.
5 7 = Positive indicates the presence of CrVt on the tested areas and result be regarded as conflict with RoHS
requirement
izgative indicates the absence of CrVl on the tested areas and result be regarcged as no conflict with
RoHS requirement
This i issuad by the Company subject to its Ganeral Conditions of Service printed overieaf or available or reguaest and ancessible

at ntion is drawn to the limitations of liability, indemnification and jurisdictional issues defined thergin. Unigss otherwlss stated
th is test report refer only to the sampla{s) lested This test report cannot ba reproduced, exceptin full, without prior written

pany. Any unauthorized alieration, forgery of falsification of the content or appsarance of this raport is unlawful and
sgeuted 10 the fullest extant of the law.
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Test Report No - GZ0704048208/CHEM Date APR 11, 2007 Page 3 of 3
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SGS authenticate the photo on original report only

*= End of Report ***

i issued by the Compan <0 - e ot Coreral Conditions of Service printed overleaf or available on request and accessibie

at antior (s draws . 2l liability, indemnification and jurisdictional issues defined therein. Unless ctharwise stated
thé is test report reier o1 e sampleds) tested. This test reporl cannot be reproduced, except in fuil, without prior written
pffunissi pany‘ Any unauthorized alteration, forgery or falsification of the content or appearance of this report is uniawful and
o3 gdcuted to the futles! extent of the law.
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Test Report No. :KA/2007/10058  Date: 20070109 Page: 1 of 5

CHI MEI CORPORATION. (OO 0 R A A
NO.59-1, SANJIA VILLAGE, RENDE TOWNSHIP, TAINAN COUNTY 717, TAIWAN
(R.O.C.)

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : POLY METHYL METHACRYLATE

Style/ltem No. ! ACRYREX® CM-211

Color : NATURE

Sample Receiving Date : 2007/01/02

Testing Period : 2007/01/02 TO 2007/1/9

Test Requested : Inaccordance with the RoHS Directive 2002/95/EC, and its

amendment directives.

Test Method : (1)  With reference to US EPA 3052 for Cadmium Content. Analysis was
performed by ICP-AES.

(2) With reference to US EPA Method 3052 for Lead Content. Analysis
was performed by ICP-AES.

(3) With reference to US EPA Method 3052 for Mercury Content.
Analysis was performed by ICP-AES.

(4) With reference to IEC 62321, Ed.1 111/54/CDV. Determination of
Hexavalent Chromium for non-metallic samples by UV/Vis
Spectrometry.

(5) With reference to US EPA 3540C for PBBs/PBDEs Content. Analysis
was performed by GC/MS.

Test Result(s) .  Please refer to next page(s).

atherine Ho / Sup;-rvisor
Signed for and on behalf of
SGS Taiwan Limited

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.

Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report

refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration,

forgery or falsification of the content ar appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. |45 &2 B AL FIAT 4 1 2 7 8 7 6
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No. 208, Chung Hwa 2nd Road San Min District Kaohsiung, Taiwan. / Z 2 % = K B F # = %208%%
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Member of SGS Group
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Test Report

CH!I MEI CORPORATION.

No. :KA/2007/10058 Date: 20070109 Page: 2 of 5

NO.59-1, SANJIA VILLAGE, RENDE TOWNSHIP, TAINAN COUNTY 717, TAIWAN

(RO.C)

Test results by chemical method (Unit: mg/kg)

A 0

Test Item (s): (r;t:rotz) R;::It MDL

Cadmium (Cd) (1), n.d. 2
Lead (Pb) (2) n.d. 2
Mercury (Hg) (3) n.d. 2
Hexavalent Chromium Cr(VI) by alkaline 4) n.d. 2
extraction

Sum of PBBs n.d. -
Monobromobiphenyl n.d. 5
Dibromobiphenyl n.d. 5
Tribromobiphenyl n.d. 5
Tetrabromobiphenyl n.d. 5
Pentabromobipheny! n.d. 5
Hexabromobiphenyl n.d. 5
Heptabromobiphenyl n.d. 5
Octabromobiphenyl n.d. 5
Nonabromobiphenyl n.d. 5
Decabromobiphenyl n.d. 5
Sum of PBDEs (Mono to Nona)(Note 4) (5) n.d. -
Monobromobiphenyl! ether n.d. 5
Dibromobiphenyl ether n.d. 5
Tribromobipheny! ether n.d. 5
Tetrabromobiphenyl ether n.d. 5
Pentabromobiphenyl! ether n.d. 5
Hexabromobiphenyl ether n.d. 5
Heptabromobiphenyl ether n.d. 5
Octabromobiphenyl ether n.d. 5
Nonabromobipheny! ether n.d. 5
Decabromobiphenyl ether nd. 5
Sum of PBDEs (Mono to Deca) n.d. -

TEST PART DESCRIPTION:
NO.1

NATURE PLASTIC PELLETS

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.
Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report
refer only 10 the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. [t #F & RSB IE AT T 4 1 2 7 8 7 5
T 25T IRES ERRRT B RS A - A M KT EN R AF T » 75 F] TEwww.sgs.comrh 2] « H§ AR FL2 8 E5 > RIT BRI EARAES - BRERTRE - HMEHER

IR AR ST » ZHEREE LT TWIFA - A - Hix

ENETIHRIERERIEZRE - 555 - BerSBks - @INE N e wiRiEad -
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& WA A Ay A R 8] t (886-7) 323-0920 f(886-7) 315-7484

Www.tw.sgs.com
Member of SGS Group

2001



Test Report No. :KA/2007/10058  Date: 20070109 Page: 3 of 5

CHI MEI CORPORATION. O
NO.59-1, SANJIA VILLAGE, RENDE TOWNSHIP, TAINAN COUNTY 717, TAIWAN
(R.0.C)

Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. Sum of Mono to NonaBDE & according to 2005/717/EC DecaBDE is exempt.
5. " -" = Not Regulated

This Test Report is issued by the Company subject fo its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.

Aftention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report

refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration,

forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. |4 RRIER/AST2T TW 4 1 2 7 8 7 4
ﬁZﬁmWﬁ&&MMWﬁﬁvﬁ&ﬁ%&&ﬂm%ﬁﬁ’WWEMgﬁ%&mWﬁM=%$QEZ%E»%ﬂ’ﬁﬂmﬁﬁﬁﬁﬁ2°ﬁﬁﬁﬁﬁ%gnﬁ%ﬁﬂ
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Test Re port No. :KA/2007/10058

Date: 20070109 Page: 4 of 5

CHI MEI CORPORATION. A0 0
NO.59-1, SANJIA VILLAGE, RENDE TOWNSHIP, TAINAN COUNTY 717, TAIWAN

(R.O.C)

Per requirements of SONY QAR-05-002:

1)These samples were dissolved totally by pre-conditioning method according
to below flow chart.

2)Name of the person who made measurement: Hungming Li
3)Name of the person in charge of measurement: George Huang

Flow Chart of Digestion for Plastic ~EPA3052 for Pb - Cd (without residue)

Cutting / Preparation

v

Sample Measurement (0.25 g)

T

Microwave digestion with
HNO3/HC1/HF

v

Total Digestion

v

ICP-AES

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.
Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report
refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. jt3k& & BIBALFET 4 1 2 7 8 7 3
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Test Re port No. :KA/2007/10058

Date: 20070109 Page: 5 of 5

CHI MEI CORPORATION. A0 0O A AR A
NO.59-1, SANJIA VILLAGE, RENDE TOWNSHIP, TAINAN COUNTY 717, TAIWAN
(R.0.C.)

** End of Report **

This Test Report is issued by the Company subject to its General Conditions of Service printed overieaf or available on request and accessible at www.sgs.com.

Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report

refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration,

forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. R4 RBIEE S FIET TW 4 1 2 7 8 7 2
EZMA BB BT IR FREAY - SRR B ARSKSIENFATHTD » 7R AT TEwww.sgs.com i EEfl « A§ RN B2 3 H5 » I - WA SIARRI 2 - BRIER TRV » HIREER

WS M ATE - S S REENTTMIFE > TAMHRHKN - HERENFRIMEIEARGRIEZ BT - B35 - MQEWIESE » BT aREE -

SGS Tsiwan Ltd.

No. 208, Chung Hwa 2nd Road San Min District Kaohsiung, Taiwan. / @ 7 Z R B P # =% 2083
& BB AT AL A TR 8]

t (886-7) 323-0920 f{886-7) 315-7484 WWW.Tw.sgs.com
I

TN

Member of SGS Group



\ .‘--\,_-).J k. -_'[ | \ »
Test Report No. :KA/2007/11084  Date: 20070124 Page: 1 of 5
CHI ME! CORPORATION. O OO0 OO T
NO.59-1, SANJIA VILLAGE, RENDE TOWNSHIP, TAINAN COUNTY 717, TAIWAN
(RO.C)

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : ACRYLONYTRILE-BUTADIENE-STYRENE COPOLYMER
Style/ltem No. :  POLYLAC® PA-757

Color : NATURE

Sample Receiving Date 1 2007/01/17

Testing Period :  2007/01/17 TO 2007/1/24

Test Requested : Inaccordance with the RoHS Directive 2002/95/EC, and its

amendment directives.

Test Method C (1)  With reference to US EPA 3052 for Cadmium Content. Analysis was
performed by ICP-AES.

(2) With reference to US EPA Method 3052 for Lead Content. Analysis
was performed by ICP-AES.

(3) With reference to US EPA Method 3052 for Mercury Content.
Analysis was performed by ICP-AES.

(4) With reference to IEC 62321, Ed.1 111/54/CDV. Determination of
Hexavalent Chromium for non-metallic samples by UV/Vis
Spectrometry.

(5) With reference to US EPA 3540C for PBBs/PBDEs Content. Analysis
was performed by GC/MS.

Test Result(s) : Please refer to next page(s).

atherine Ho / Supervisor
Signed for and on behalf of
SGS Taiwan Limited

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.
Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report
refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. I 3R I RIE A A AT
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Test Report No. :KA/2007/11084  Date: 20070124 Page: 2 of 5

CHI MEI CORPORATION. A 0 T
NO.59-1, SANJIA VILLAGE, RENDE TOWNSHIP, TAINAN COUNTY 717, TAIWAN
(R.O.C)

Test results by chemical method (Unit: mg/kg)

Test Item (s): (;";:";) R:::“ MDL
Cadmium (Cd) (10 n.d. 2
Lead (Pb) (2) n.d. 2
Mercury (Hg) (3) n.d. 2
Hexavalent Chromium Cr(VI) by alkaline 4) n.d. 2
extraction
Sum of PBBs n.d. -
Monobromobiphenyl n.d. 5
Dibromobiphenyl nd. 5
Tribromobiphenyl n.d. 5
Tetrabromobipheny! n.d. 5
Pentabromobiphenyl n.d. 5
Hexabromobiphenyl n.d. 5
Heptabromobiphenyl n.d. 5
Octabromobiphenyl n.d. 5
Nonabromobiphenyl n.d. 5
Decabromobiphenyl n.d. 5
Sum of PBDEs (Mono to Nona)(Note 4) 5) n.d. -
Monobromobiphenyl ether n.d. 5
Dibromobiphenyl ether n.d. 5
Tribromobipheny! ether n.d. 5
Tetrabromobiphenyl ether n.d. 5
Pentabromobiphenyl ether n.d. 5
Hexabromobiphenyl ether n.d. 5
Heptabromobiphenyl ether n.d. 5
Octabromobiphenyi ether n.d. 5
Nonabromobipheny! ether n.d. 5
Decabromobiphenyl ether n.d. 5
Sum of PBDEs (Mono to Deca) nd. -
TEST PART DESCRIPTION:
NO.1 : NATURE PLASTIC PELLETS

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.
Attention is drawn to the limitations of liability, indemnification and jurisdictional issues detined therein. Unless otherwise stated the results shown in this test report
refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 3R 4% R WHEE A FT
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Test Report No. :KA/2007/11084  Date: 20070124 Page: 3 of 5

CHI MEI CORPORATION. NS
NO.59-1, SANJIA VILLAGE, RENDE TOWNSHIP, TAINAN COUNTY 717, TAIWAN
(R.O.C)

Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. Sum of Mono to NonaBDE & according to 2005/717/EC DecaBDE is exempt.
5. " -" = Not Regulated

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.
Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report
refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. I iR&ERBI/ENTAT
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Test Report No. :KA/2007/11084  Date: 20070124 Page: 4 of 5

CHI MEI CORPORATION. 100 0 0 O
NO.59-1, SANJIA VILLAGE, RENDE TOWNSHIP, TAINAN COUNTY 717, TAIWAN
(R.O.C)

Per requirements of SONY QAR-05-002:

1)These samples were dissolved totally by pre-conditioning method
according to below flow chart.

2)Name of the person who made measurement: Hungming Li
3)Name of the person in charge of measurement: George Huang

Flow Chart of Digestion for Plastic -EPA3052 for Pb ~ Cd (residue left)

Cutting / Preparation

v

Sample Measurement

v

Microwave digestion with
HNO3/HCIl/HF

v

Filtration
A 4 \ 4
Solution Residue
A
1)Ashing with H2SO4
2)Add HCI
v
ICP-AES

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.
Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report
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Test Report No. :KA/2007/11084  Date: 20070124 Page: 5 of 5

CHI MEI CORPORATION. | O N

NO.59-1, SANJIA VILLAGE, RENDE TOWNSHIP, TAINAN COUNTY 717, TAIWAN
(R.0.C.)

** End of Report **
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Test Report No. :KA/2007/10002  Date: 20070105 Page: 1 of 5

CHI MEI CORPORATION OO0 A
59-1, SAM CHIA, JEN TE VILLAGE, TAINAN COUNTY, TAIWAN, R.0.C.

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : POLYCARBONATE

RieliEmie ' WONDERLITE” PC-110

Color : NATURE

Sample Receiving Date : 2007/01/02

Testing Period :  2007/01/02 TO 2007/1/5

Test Requested : Inaccordance with the RoHS Directive 2002/95/EC, and its

amendment directives.

Test Method : (1)  With reference to US EPA 3052 for Cadmium Content. Analysis was
performed by ICP-AES.

(2)  With reference to US EPA Method 3052 for Lead Content. Analysis
was performed by ICP-AES.

(3) With reference to US EPA Method 3052 for Mercury Content.
Analysis was performed by ICP-AES.

(4) With reference to IEC 62321, Ed.1 111/54/CDV. Determination of
Hexavatent Chromium for non-metallic samples by UV/Vis
Spectrometry.

(56) With reference to US EPA 3540C for PBBs/PBDEs Content. Analysis
was performed by GC/MS.

Test Result(s) . Please refer to next page(s).

atherine Ho / Supervisor
Signed for and on behalf of
SGS Taiwan Limited
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Test Report

CHI MEI CORPORATION

No. :KA/2007/10002

59-1, SAM CHIA, JEN TE VILLAGE, TAINAN COUNTY, TAIWAN, R.O.C.

Test results by chemical method (Unit: mg/kg)

Date: 20070105 Page: 2 of 5

0RO O

Test Item (s): (;";Lhr‘;ﬂ) R:::" MDL

Cadmium (Cd) (1) n.d. 2
Lead (Pb) (2) n.d. 2
Mercury (Hg) (3) n.d. 2
Hexavalent Chromium Cr(VI) by alkaline (4) n.d. 2
extraction

Sum of PBBs n.d. -
Monobromobipheny! n.d. 5
Dibromobiphenyl n.d. 5
Tribromobiphenyl n.d. 5
Tetrabromobiphenyl n.d. 5
Pentabromobiphenyl n.d. 5
Hexabromobiphenyl n.d. 5
Heptabromobiphenyl n.d. 5
Octabromobiphenyl n.d. 5
Nonabromobiphenyl n.d. 5
Decabromobiphenyl n.d. 5
Sum of PBDEs (Mono to Nona)(Note 4) (5) n.d. -
Monobromobiphenyl ether n.d. 5
Dibromobipheny! ether n.d. 5
Tribromobiphenyl ether n.d. 5
Tetrabromobiphenyl ether n.d. 5
Pentabromobiphenyl! ether n.d. 5
Hexabromobiphenyl ether n.d. 5
Heptabromobiphenyl ether n.d. 5
Octabromobiphenyl ether n.d. 5
Nonabromobiphenyl ether n.d. 5
Decabromobiphenyl ether n.d. 5
Sum of PBDEs (Mono to Deca) n.d. -

TEST PART DESCRIPTION:
NOA1

NATURE PLASTIC PELLETS

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.
Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report
refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration,
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Test Report No. :KA/2007/10002  Date: 20070105 Page: 3 of 5

CHI MEI CORPORATION AP 0 L
59-1, SAM CHIA, JEN TE VILLAGE, TAINAN COUNTY, TAIWAN, R.O.C.

Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. Sum of Mono to NonaBDE & according to 2005/717/EC DecaBDE is exempt.
5." -" = Not Regulated

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on reguest and accessible at www.sgs.com.
Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report
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Test Re port No. :KA/2007/10002

Date: 20070105 Page: 4 of 5

CHI MEI CORPORATION AN 0O
59-1, SAM CHIA, JEN TE VILLAGE, TAINAN COUNTY, TAIWAN, R.O.C.

Per requirements of SONY QAR-05-002:

1)These samples were dissolved totally by pre-conditioning method according
to below flow chart.

2)Name of the person who made measurement: Hungming Li
3)Name of the person in charge of measurement: George Huang

Flow Chart of Digestion for Plastic ~-EPA3052 for Pb + Cd (without residue)

Cutting / Preparation

v

Sample Measurement (0.25 g)

v

Microwave digestion with
HNO3/HCI1/HF

R}

Total Digestion

3

ICP-AES
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Test Report No. :KA/2007/10002

Date: 20070105 Page: 5 of 5

CHI MEI CORPORATION A TR O
59-1, SAM CHIA, JEN TE VILLAGE, TAINAN COUNTY, TAIWAN, R.O.C.

** End of Report **

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.

Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report

refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration,

forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 3 &R 1E 4/ FI2T TW 4 1 7 1 5 2 9
T Z DA AR AR E B E B UK SIEN A » 77 R] fEwww.sgs.com PRl - I AN FL 28 Hs » K IT - BEEHIEHRGRGE 2 - BRIERHRE - kSR

(R A AT - RS REEARTmMIFE » TarfHUN - HERREAFTIIMHEZ R RSB NE - B8 - RUEHIES » BIEFaREER -

SGS Taiwan Ltd.

No. 208, Chung Hwa 2nd Road San Min District Kaohsiung, Taiwan. / & Z R E P ¥ = %2083
& BARSRA A H R 8]

t (886-7) 323-0920 f (886-7) 315-7484 WWW.TW.Sgs.com
|

2001

Member of SGS Group



Test Report No. :KA/2007/10116  Date: 20070109 Page: 1 of 5

CHIMEI-ASAH!I CORPORATION L 0 R A
NO.36,KAIFA 4TH RD.,RENDE TOWNSHIP,TAINAN COUNTY 717, TAIWAN

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : PC/ABS ALLOY

Style/ltem No. *  WONDERLOY® PC-345

Color : NATURE

Sample Receiving Date : 2007/01/02

Testing Period : 2007/01/02 TO 2007/01/09

Test Requested : Inaccordance with the RoHS Directive 2002/95/EC, and its

amendment directives.

Test Method g (1)  With reference to US EPA 3052 for Cadmium Content. Analysis was
performed by ICP-AES.

(2) With reference to US EPA Method 3052 for Lead Content. Analysis
was performed by ICP-AES.

(3) With reference to US EPA Method 3052 for Mercury Content.
Analysis was performed by ICP-AES.

(4) With reference to IEC 62321, Ed.1 111/54/CDV. Determination of
Hexavalent Chromium for non-metallic samples by UV/Vis
Spectrometry.

(5) With reference to US EPA 3540C for PBBs/PBDEs Content. Analysis
was performed by GC/MS.

Test Result(s) : Please refer to next page(s).

atherine Ho / Supervisor
Signed for and on behalf of
SGS Taiwan Limited

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.
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Test Report No. :KA/2007/10116  Date: 20070109 Page: 2 of 5

CHIMEI-ASAHI CORPORATION 0. GO A
NO.36,KAIFA 4TH RD.,RENDE TOWNSHIP,TAINAN COUNTY 717, TAIWAN

Test results by chemical method (Unit: mg/kg)

Test Item (s): (a":ft;"tz) R::.‘;“ MDL
Cadmium (Cd) 1 n.d. 2
Lead (Pb) (2) n.d. 2
Mercury (Hg) - (3) n.d. 2
Hexavalent Chromium Cr(VI) by alkaline 4 n.d. 2
extraction
Sum of PBBs n.d. -
Monobromobiphenyl n.d. 5
Dibromobiphenyl n.d. 5
Tribromobiphenyl n.d. 5
Tetrabromobiphenyl n.d. 5
Pentabromobiphenyl n.d. 5
Hexabromobiphenyl n.d. 5
Heptabromobiphenyl n.d. 5
Octabromobiphenyi n.d. 5
Nonabromobiphenyl n.d. 5
Decabromobiphenyl n.d. 5
Sum of PBDEs (Mono to Nona)(Note 4) 5) n.d. -
Monobromobiphenyl ether n.d. 5
Dibromobiphenyl ether n.d. 5
Tribromobiphenyl ether n.d. 5
Tetrabromobiphenyl ether n.d. 5
Pentabromobiphenyl ether n.d. 5
Hexabromobiphenyl ether n.d. 5
Heptabromobiphenyl ether n.d. 5
Octabromobiphenyl ether n.d. 5
Nonabromobiphenyl ether n.d. 5
Decabromobiphenyl! ether n.d. 5
Sum of PBDEs (Mono to Deca) n.d. -
TEST PART DESCRIPTION:
NO.1 :  NATURE PLASTIC PELLETS

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.
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Test Report No. :KA/2007/10116  Date: 20070109 Page: 3 of 5

CHIMEI-ASAHI CORPORATION |10 050 0
NO.36,KAIFA 4TH RD.,RENDE TOWNSHIP, TAINAN COUNTY 717, TAIWAN

Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
4. Sum of Mono to NonaBDE & according to 2005/717/EC DecaBDE is exempt.
5. " -" = Not Regulated

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com.

Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report
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Test Report No. :KA/2007/10116  Date: 20070109 Page: 4 of 5

CHIMEI-ASAHI CORPORATION OO0
NO.36,KAIFA 4TH RD.,RENDE TOWNSHIP, TAINAN COUNTY 717, TAIWAN

Per requirements of SONY QAR-05-002:

1)These samples were dissolved totally by pre-conditioning method according
to below flow chart.

2)Name of the person who made measurement: Hungming Li
3)Name of the person in charge of measurement: George Huang

Flow Chart of Digestion for Plastic -EPA3052 for Pb ~ Cd (without residue)

Cutting / Preparation

v

Sample Measurement (0.25 g)

v

Microwave digestion with
HNO3/HCI/HF

v

Total Digestion

v

ICP-AES
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Test Report

No. :KA/2007/10116 Date: 20070109 Page: 5 of 5

CHIMEI-ASAHI CORPORATION

R0 O RO
NO.36,KAIFA 4TH RD.,RENDE TOWNSHIP, TAINAN COUNTY 717, TAIWAN

** End of Report **
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FENEHBDERAR TV . ARERATEEATDF 5 M
. TEL: 836-3472581) FAX: £36-3472.771)
Cutomer:  RBNER-HERAT . _ Your P/O Nox: : Date: 09 Aegust 05
Specification: CS210R-SH JIS§ H313(2003) ~ Ouz Order Nox Your PanNo: - Weight: 006 Xe
Standard ) Property Test -
Lot Mo, Yicld strezgth | Tensile strength ‘Young's modntus Hongation | Hardness Conductivity Bend Test Grain Size | Weaght
. Qefimrd) | Qefpmnt) _(kgfmn) @ | @y (RIACS) (180 @m | K
Dimensins 70.00 750 ~820 - ~ - 2 9] no~20 |} - - < 0010
STB-9300434  [0.15°40 647 7556 - ; 0 NI~ 134 13.00 Good 0010
STB.9300464 400 706 75 16 247~ 9 1300 Good £.010
V * ' Composition (wt% . . Sufxe | - Dimengsion .
Standard _ Rosgorss | S :
Lot No. Ca So P In Fe [ ] - Raem) | foce Thickness (rum) - Width {(oxm)
~ 7.0000~9.0000 | 0030003500 < 02000 S 0.1000 = 0.0090!<0.1500 399.86-400.20
STB-930044 92187 76933 0.0351 0.0228- 0045 0.0008 0.008| Good 0.1490 400000
STB-900464 92454 - 74310 a8 Q009 0.0041 0.0003 0.090 Good 02490 400000
Remark: L Mechanical propexties shall be determined in accordance with ASTMES - 1SO 6892 -
2. Conducivilty shall be determined in accordance with 1SO 1337 -

et et 10 i

Checked by:.




BRI E

S WA . CE/2006/96800 B . 2006/10/02 Ag: 1 of 5
35 FAF AN AT R F) DN U0 BT N R
HTS TECHNOLOGY (v., LID.

326k B w55 A8 R IE 188K

8, MING LUNG RD., YANG MEI JEN. TAO YUAN, TAIWAN 326, R. 0. C.

RFARESE LTSRN, AHE/ ERLELE P Bl F

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Heob & 45 : Hfdn

Sample Description : BRONZE

B B (Sample Reeoived) : 2006/09/25
MW R (Testing Period) : 2006/09/25 TO 2006/10/02

£ RoHS 2002/95/EC B EMFALE4E K / With reference to the
RoHS Directive 2002/95/EC, and its amendment dircetives.

4-#BS EN 1122%7:B8:2001, M AKAL4 T RL T 245 WARMES

2% / With reference to BS EN 1122:2001, Method B for

Cadmium Content. Analysis was performed by ICP-AES,

(2) 4#US EPA 3050873k, MARSSTHAT RMARMARNELSE
/ With reference to US EPA Methed 3050B for Lead Content.
Analysis was performer by ICP-AES,

(3) £#US EPA 30527 3%, R RS THARTAMLHRRN T AT

/ With reference to US EPA Melhvd 3052 for Mercury Content.

M EE / Test Requested

MIE A / Test Method : (1)

Analysis was performed by ICP-AES,

(4) %&US EPA 3060A% 3L, MUV-VIS (US EPA 7196A)#ri| <R3 4§
/ With reference to US EPA Method 3060A & 7196A for
Hexavalent Chromiem. Analysis was performed by UV/Vis

Spectrometry.

(5) ##1EC 62321 BEd. 1 (111/54/COV)F 3k, RUV-VISHH <1R4e 4§
/ With reference to I[EC 62321, ED.L (111/54/CDV).
Determination of Hexavalent Chromium by UV/Vis.

(6) #5%US EPA 3550C7 553, AR SURABR NN/ iR sain g/
Wig@R# 5, Hig—# 4 4US EPA 354007 3% + X RARR IR/ T %
BB S RMEF S aPEHSE « / With reference 1o US EPA
3540C, Analysis was performcd by GC/MS and screening via US
EPA 3550C with HPFLC/DAD/MS.

MK R / Test Result(s) : -HWAT-F -

S  M.R. tion Manager
ned for and on behalf of

S TAIWAN LTD.
AN
B
The content of this PDF flle is in accardance with the orlginal issuad raports for refarence only. This Test Repon cannot be reproduced, except in ful, * N\
without prier writtan permission of the Company. Any unauthorizad alteration, forgery or falsification of the content or appearance of this report 18 untawful and NS
S
S

offenders may be prosacuted o the fullest extent of the law.
S5 T ANWRN T IMETE NQ, 138-1, Wu Kung Roas. WuKy indusirial Zona, Talpai counly, Toiwan.
\(886-2) 22983038 ((B85-2) 2299-3237  www.393,c8m.wW ~G




B4R E

&A% CE/2006/96800 B%9 : 2006/10/02 "t 2 of 5
¥ RAP TR H IR0 &) | OGS0 0 0
HTS TECHNOLOGY CO., LTD.
326 B 49 A 4R R 135 83
8, MING LUNG RD., YANG MEI JEN, TAQ YUAN, TAIWAN 326, R. O. C.
x 2: mg/k Test Result(s)
MRRE , WETE | B2/ fecore | ZERAM
Test Item (8): Method & .4
(Refer to) No.1 (MDL)
4% / Cadmium (Cd) (1) n.d. 2
4% /7 Lead (I'b) (2) 14.8 2
7k / Mercury (Hg) (3) n.d 2
F K43 / Chromium VI (Cr+6) (4) n.d. 2
SRS / Hexavalent Chromium (Crvl) (5 n.d. 2
by alkaline extraction
50K / Total PBBs n.d. -
“iﬂm:ﬁ / Monebromobiphenyl n.d. 5
=8 B¥E / Dibromobiphenyl n.d. 5
Z2MAE 7 Tribromebiphenyl n.d. 5
kMK / Tetrabromobiphenyl n.d. 5
ﬁ}’&m*‘. / Pentabramebipheny) n.d. S
FBHE / llexabromobiphenyl n.d. 5
LS ME / Heprabromobiphenyl n.d. 5
NGB E /7 Ocranronobiphenyl n.d. 5
AWK / Nonabromobiphenyl n.d. 5
+iRBE / Decabromobiphenyl n.d. 5
55 &M KB / Total PBELs(FBDEa) 6 n.d. -
— BB AE / Monobremobiphenyl cther n.d. 5
SR REE / Dibromobiphenyl ether n.d. 5
ZiaUEN / Tribromobiphenyl ether u.d. 5
A SRR / Tetrsbromobhiphenyl ether n.d 5
AW AEEE / Pentabromobiphenyl ether n.d 5
AibW RN / Hevabromobiphenyl ether n.d. 5
LRTEEE / Ueptabromobiphenyl ether : n.d. 5
AL 8 / Octabromobiphenyl ether n.d. 8
LR & / Nonabromobiphenyl ether n.d. 5
+IB TR / Decabromobiphenyl ether n.d. 5
—ZARBEBE / Total of Mone to n-4d. -
Nona(Note §)
WY BR{2RE3K / Test Part Description
M ER4T / PART NAME NG | : #7848 / COPPER COLORED METAL

The content of this POF flle Is in accardanca with the original issuad reports for referance only. This Test Repert cannot be reproduced, exgepi In fu,
without prior written pemalaslon of the Company, Any unauthorized alteration, forgery or fatsification of the content or appaearance of this report ia unigwful and

SO0 TANYARN Lt NO. 136-1. Wy Kung Road, YWuKu Indualrlat 2ona, Talps! cadivy, Tewen.

offenders may be prosscuted to the fullest extent of the law.
1(888-2) 22003036 {(BRG-2) 2299-3237  www, $93,com tw
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5 RAS - CE/2006/96800 B4 : 2006/10/02 BH: 3 0f 5
¥ RAF ARG A T2 &) )0 AL ML
HTS TECHNOLOGY CO., LTD.

3260k H AR A A AL RS JE 348
8, MING LUNG RD., YANG MEI JEN, TAO YUAN, TAIWAN 326, R. 0. C.

Note ! (1) mg/kg = ppm, 0.1% = 1000 ppm{mg/kg). 0.0005% = 5 ppm(mg/kg)

(2) n.d. = N.D. = ND = Not Detected / R (KM F iEM0) 4L IRS)

(3) MDL = Mcthod Detection Limit / 7324803548

(4) Sample was totally digested for Pb, Cd, Hg / #4343 MR » #£.5 &2 £ &H4b

(5) Sum of Mono to NonaBDE & according to 2005/717/EC DecaBDE is exempt.
HAR2005 510 A 13 A BL B &3 A H2005/717/EC » #372002/95/ECA & » B A3 M
& 2T AW PRI IREE Z AL A R - :

(6) "-" = Not Regulated / BRI

The content of this PDF flie is In accordance with the original issued reports for referanca only. This Test Repert cannot be reproduced, except In ful,
without priar writien parmission of tha Company. Any unalithorized alteration; fargery or falsification of the content or appearance of this report is unlawful and

offenders may be prosecited to the fullest extent of the law,
SGS TAIWAN LIMITE? NQ. 138-1, WU Kung Road. WuKu Industriel Zone, Talpai county, Tomwon,

(8856-2} 22953930 f{BB5-2) 2290-3237  wwW.BgE.COMAW
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MAERAS . CE/2006/96800
5 BAPFI AT F IR 6)

HTS TECHNOLOGY CO., LTD.
326k [ R AG A 5] R R 2R 650
8, MINC LUNG RD., YANG MEI JEN, TAO YUAN, TAIWAN 326, R. 0. C.

aR : 2006/10/02 AH: 4 of 5
[N TR R MEIN O

1) RILRTFOEARBRZEM > B LB o / These samples were dissolved
totally by pre-conditioning method according to below flow chart.

2) MISAER : £%1= / Name of the person who made measurement: Anren Lee

3) M AFA - ¥R / Name of the person in charge of measurement: Daniel Yeh

45 - $EEY H{LAFE R / Method 1: Flow Chart of Digestion for Cd - Pb analysis
Wi - U4 S / Cutting / Preparation
T
) y
[__ MIMIE DS EFE (0.5 %) / Sample Measurement (0.5 g) —_‘

— I_
AR T Bl 55 6 A W T il i 8 9 B i 475846 (Be T A A 4°) / Acid digestion by

suitable acid depended on different sample material (as below table]

- &3 / Filtration

y

i / Solution . %% / Residue j

1) &hraxst: / Alkali Fusion
?2) BakiEA / HOT to dissolve

y
| ARMSTAET R4 | ICP-AES |

The content of this PDF file i3 In accordance with the orlginal issued seports for reference only. This Test Repont cannat be reproduced, except in ful.
without prior writtan permission of the Company, Any unauhorizad alteration, forgary or falsification of the contant or appearance of this report I$ unlawful and
cffenders may be prosecutad to the fullest extent of the law,
S8 TAWAN LIMTEQ | NO. 1381, W Kung Road, Wuk tndusirial Zens, Taipal colnty, Tekwan,
1{885-2) 22993938 £(A86-2) 2239-3237 www.ajdcomlw o o

WM,&@.E,#&% / Steel, coppet, aluminum, solder | £k, B, Bag H AL €K / 1
Aqus regia, HNO;, HCL, HE, HoQp

K | Glass B, %A% / HNOo/HFE ]

A, 54,4, MK / Gold, platinum, palladium, ceramic | £-K / Aqua regia S

% / Silver sH# / HNOs _ J

BB / Plastic BB FoK, M8k, BBE / HaSO4, Ha02, HNOs, HCI ;

24 /) Others R NATHT B 5 %, AR / Any acid to total digestion
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3 EI]WAE . CE/2006/96800 N . 2006/10/02 HE: 5 of 5
RAP AR H R 2 ) VR MR 0 A S M D
HTS TECHNOLOGY CO., LTD.

J26Hk ] SR AG M AR B4 74893
8, MING LUNG RD.. YANG MEI JEN, TAO YUAN. TAIWAN 326, R. O. C.

o

|
\
|
)
|
|
|
l
|
S

The content of this PDF file Is In accordence with tha origina! 133uad capors for referance only. This Test Report cannol be reproduced, except in full,
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offenders may be proseculer to the fullast extent of the law.
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Sl aly S E b 4 B4 1)
ﬂmﬁ#ﬁMﬂMkﬁﬁﬁﬁmiﬂ

BUEREL Y G B A TR RV Cosa

SGS BTHT : GT10Z20583EC6.2
B T 5 (20741 He R _
ra f A op ol 20074 1 H 9 A 200741 4 15 7
W :iﬁwﬁﬁﬂ?mﬁ.ﬂ,imﬂ%ﬁWﬁaq
B P IEC 62521 £ 135400V T IR B 0 0 e
{13 /I ICP Mzins &
{2} M ICPEAAS B2 dys
(2} 3 1CP Mzmeg
() ALE @RSt & 8
WA R DIHEAR -

Signed for and pn Behel of
SGE-CETC Lid,

Huang Fang, Su

Sr. Enginamr
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ML RS BIOFGIO0NBECHEN 235 - zop7 40 1 1 158 AR 2o 3

HUAR (L1, ERF )

{58 ) AR Nol T WL
Ca) (1) NB. T >
{Pb) =) 7z _!_ F
7 tHa) 3 MO Z
A 2 (Cr VI {43 Negative | S ppim g
AR,
Mol Eripis fmg 1

WY BAFH - o
2 WD FEH (< MDL)
I MOL = XEErmm

4 M,
Neistiva = % 58 Bt s Pogitiv = H8 B A4,
(300 5 0 RS R MU Ry 8 M B T i),
WA,
Negative = S48 Fiac i i _
Poaitive = HMBICHrex, 4 S0em® % I 3 o Lot Bk 3o F TS MERGFREy =
0.02mg/kg,
S MILIR 4 MW T GLO70100318S/ICHEM M & 3 g2, PR RS,
WU .

FTER T A B VS e oV R M R T BRI H I e e wit, W P
L R Rt w2, s L e WS PR S A,
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LED SPECIFICATION

Features:
+ High intensity
4 Siandard T-1 3/4 diameter package
4+ General purpose leads
+ Reliable and rugged

Package Dimensions:

[

I{:ﬂ—'—[— 1512

L i 153l ,
i
—et [ 195 1078
NOTE 3 D
26!
| s
051021 35;;:-’
95
w | ™ 2
=
I i
T D494 U
_ {250 [MOM,
S
Parl NO, Chip Material Lens Color [ Source Color
LL-EB341F-B14E IntiaM Bater Clear |; Blue

Notes:

1. All dimensions are in millimeters (inches).

2. Toleranece is +0.25mm (010" ) unless otherwise noted.
3. Protruded resin vnder flange is 1.0mm {047 } max

4. Lead spacing is measured where the leads ernerge from the packape. o

5. Specifications are subject to change without notice.

6. This data-sheet only valid for six months.




Test Report No.: GZ0703036528/CHERM Cate: MAR 23, 2007 Page i of 2

GUANG ZHOL SHI HONG LI OFTO.-ELECTRONIC SO, LTD
TANJIANG NORTH ROAD, DONGFENG AUTO CITY, FENGSHEN HIGHWAY, HUADU DISTRICT, GUANGZHOL

‘The folluwing sarmplefs) was/were submitted and identified on behall of the applicant as LED (SMD]

S5G5 Ref Mo tGZI02RETIREC
Samale Receiving Dale *MARE 19, 2007
Testing Pariord TMAR 10, 2007 TO MAR 23, 2007

Test Requested  : To determine the Cadatium, Lead, Mercury, Hexavalery Chromiurn, PBBs {Polybrominated
Biphenyls) & PBDEs (Palybrominatad Ciphenylethers) conlent in the submitted sample.

Test Method CWith reference to IEC 62321 Ed ¢ 111/54/C0Y
Procedures for the Determination of Levefs of Regulated Substances in Electrotechnical Products
(1} Determination of Cadmium by ICP,
(2} Determination of Lead by IGP.
{2) Determination of Mercury by ICP,
(4} Determination of Haxavalent Chramium by Colorimetric Methon.
{5) Determination of PEAs and PEDE: by GG-MS.

TestResults  : Please refer to next page.

Signed for and on behalf of
5GS-CETC Lid.

el

Jiang YortRing, Terry
Sr. Enginger

The Elearce of thés chectrami; report by S35 RSTS Database systom r. subject 19 e terms and condbions of S35 RETS Daabase serics Aad thaze gIphet tu
ther criginal hardeopy repat. For e pufae s of your efarsod o only, thia weckonic Lo 35 N Accardance vwih the mased repor. User of e electronic Pt BhAll
Nede rat SG5 quthedicaber ondy the electgric repoit dkectly dovnladed om 565 RETE Datahazp pystam.



Test Repott MO, GZOTO3G36528/CHEM Date: MAR 23, 2007 Page 2 af 3

Test results by chemical method [Unit: mgiag)

Test ltem(s): {'r";?éT?s} Noy | MDL
Cadmium{Cd) i1 N 2

| Lead (P 2 7 2 ]
Mercury (Hy) _ (3 ' LMD 2 o
Hexavalent Chromiom {Crvl} by alkaline
extraction . { e (4) N.D. 2

Sum of PEBs -7 ND. -
Moncbromobipheryl T ND. 5
Dibromobiphenyd N.D, 5
! Tribramabiphenyl ] D, 5
Tetrabrompbiphenyi 5 M.0. 9 |
FPentabromobipheny! .G 5
Hexabromobiphenyi M.O, 5

| Heptabromobiphenyl ] N.D. 5 |
| Octabromobiphenyl N.D. 5
Merabremohipheny ) L MN.C 5
Decabromobipheryl ] (5) - N.D, 5 ]
Sum of PEDEs N.D. -
Monobromeadiphenyl ether N.D. 5
Dibromodiphenyi ether N.D. 5

| Trioromodiphenyl ethar N[ 5
Tetrabromohiphenyl ether i M.D. B
Perdabromodiphenyl ether O [T ND 5
Hexabromediphenyl sther | N.D. 5

| Heptabromodiphernyl ether T : M.D. b

[ Dctabromediphenyl ether ) M.D. 5
Norabrgmodipheny| ether MDD, 5

| Decabromodiphenyl ether | ND 5

Yeat Part Description:
MNo. 1 White body wf sifvery metal pin (mixed}

MNaote : f. mghg = ppm
2. N.D. = Not Detected (< MDL)
3. MOL = Method Dretection Lirmit
4. %" = Not regulated

Remark : As requested by client, 1he testing was condusted as whalo / part sample.

P refease of ihis electronkc wiport by 565 RETE Dakmhasa cyztem i sthjsst i the e ond <oodions &l BGE RETE Dtabata cerdca aend thase appliad t
thes ariginal hardcapy report. Far the purpose of yo referencs 2oy, tis eleckaric COPY P iR ACCOrdRnCe with e is sued repart. Laarof e alartnic repert shall
oty that 565 autherticates only the electrones ot dreclly downlonded for SGE RETS Datebsse Eychen,



Test Repart

Mo, GZaP030365 28/ CHEM Caze: MAR 23, 2007 Pagedof 3

Samp'e phota

SG5 autherticate the photo on original repars only

™' End of Repar ***

The release of this electonk: repon oy 5655 RS
the exitzingl hardcopy repodt For bha Pupase of
note that G5 sufientcatya pnly the sl

17 Dalabace syetern euhjsct ko Yhe ferrng and candions of 865 RETE Jatahano serviea o thpse aprod
your refatence oy, his eletlranc SOy iR Bccardanse wan the I35 taopadt. Uear of the aleitrnk seport ghall
mport deectly downloaded hom SES RETE Database Fystem
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Test Report Mo, ZC405434300 Date. Jan 24 2007 Page 10f 5

FAITAT INDUSTRIAL COMPANY

CHANGZHEM TOWH,

GOMGMING SHEMZHEN CITY

CHIRA,

Report on 1he submitted sample said to be:  [EEEREBME 5

S35 Job No. ' 10464960
355 Reference No : S210232324-10.1
Color : EBLACK
Sample Information ; Hire T (R 1007, 1061, 20276, 1571, 1517, 1672, 2168,
1095, 1915
Dake of Samplels) Recoived -~ JAMN 15 2007
Testing Penod : JAMN 18-24 2007
Test Requested! - Eq acclarda nes with RaHS Directive 200205/EC, and its amendment
Test Method directives.
With reference to IEC 82321 (Ed. 1) 111548200, Procedures for

the Dotermination of Levels of Regulated Subsiznces in
Electretechnical Produgts.

= Determination of Cadmivm by SR AAS.
Delermination of Lead by 1CPF 485,

Determinzion of Mesodry by (TP ALS,

- Determination of Hexavaleat Chrormiuen by colerimetric methad (LAY
S,

- Detemination of PEBs and PBOES by GC-MS.

- For other test:

To determing Tetrabromobisphenok-A {TEBF-A) content in the
submitted sample according to SG5 In-hause method {CTS-5L-220

~1}, by GC-ME Technique.

This docwnerd 15 Issted by e Corneny. Subjed 20 1ls (Genam? Conglons of Serics arnesd overbeel o awdi sble 4 feiuedt B G430k 8w 200 500, Agtden i ivwn
1o ke it of #abiily, Trdemubcation and fudischolional Issoer cefingd Ihereine Ududd ol eeosdp 3128500 1) ING Mifris shorkl oy 1920 idnamon reler only 22 be soplis)
1gald @nd’ (3] suca samFqu,s:| ard rermed for 33 days anlp, THS eeued <oanat oo repoduced exoezl in Ml silb<ad prar appreed of he Corpaty. A% WHRERGRT
alleralion, forgery or fdsdicalkon of W vawlail or aprmaranca of S5 repais unkTafd and atand=rs may Te prosenced 15 ke hilks gl of She faw

et

o BRI, Mot Sam £ 00 e S e S 7 o opg, €I g

LT HEISE PR el LESRE [RH rer L



Test Report Moo EC405424300 Date: Jan 24 2007 Paga 2o 5

Test Resulls : Please rafar to next page.

Conclusion : - Based onthe performed lests on submitted sample, the rezults
samply with the RoHS Directive 2002/95/5C and its Subseauom
arnenditents.

Signed for and on behaif of
555 Hong Kong Ltd.

Wan Chi Wai Leo
Technical Manager

This documanl is iviusl by it Company subjrct b ily Gerrsal Sordilions of Swvh piroed coloar of BeRable on reQUOS GIT S0U3SIE O Py 40800, Allerlian is dis
2 W imitabora of Mok, dernbcabon ad (sl mesas dofined hadn UrBess ofhenise Siolad; [ Wt raruBs ohowa i this cotuma) ralar iy | Lw samplofss
duea (nd B Such SATRAN e rosined for 30 doys oy, | Thi deeument awvial B igisducad wacenl in i, Mo Grod aapead of the Courpaiy. Any LRashenzed
Alovaron, birginy of FARNEXTN o TIE conlan] & opuie Ance of Eas feponl i4 weilindid supl ofencees Nay BB piookared ba o flast exignl of e tave.

L dem Km0 RF PR MG AT, Meiney ke St 230 Bt 81 Lok A, Bt T, el @ 22300 0" 5 (8T i0es TG Wil ARG g
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Test Report Mo, EC4054343C00 Date Jan 24 2007 Page 3of 5

Tast Besults:

Tesl resulls by chamical method Uit @ engeken)

1 i, Liruil
Catmium {Cr) rn.d. 2 100
Lead (Fb) n.d. 2 1000
Mercury (Hn) ., 2 1000
Hezavalent Chromirm (vl by . n.d. 2 1000
colarmetric method
Sum of PBEs n.d. - 1000
Manabrormobipherny n.d. o
Dibramobipkeeyl n.4. 5
Tribromobiphenyl n.d. 3
Tetrabromobiphemnyl n.d. 5
Pentabromohipheryl rid. 5
Hexabromobiphcry! n.d. 5
Heptabramaobipheany] ri.d, &
Octabrarmotiphemnyl n.g, 5
MNonabromotiphenyd r.d. g
Decabromobipheny| nd. &
Sum of PEDEs (Note 4) r.d. - 1O
Monsbromodipheny| ether n.d. 5
Bibrovnodiphenyt ether rmd. 5
Tribromadipheny cther n.d. a
Tetrabromodiphenyl stfer n.d. 5
Pentabromediphernyl cther f.d. &
Hexabromodiphony! ethor .. 5
Heplabromodiphenyl ethor rn.d. &
Cictabromadiphenyl ether n.d. S
Monabromodipheny! clher f.d, 5
Decabromodiphanyl ether n.d. &
Sum of FECEs {Mono {0 Deea) f.d. -
MNote

(1) molky = ppm

(2} MDL = Method Detection Lirmit

{3} nud. = Mot Detected

{4} Sum of Mong to NanaBDE & according to 2005/717/EC DecaBOE is cxempt.
(0} - = Not Requlgfed

{5} — = Not Conduacted

Thi curumenl 15 Lssiad By I Sompany suijeet i o4 Gererd Sondioong of Serrios prrded pywleal or ovlnfll (o eyuest And Sttosshig Al ww SNECOM  Afbantion iz daan
o e limimlions ¢ Labiligy, indumnilcotion Ard juristiclianal jseuss cefred thfel  Uriess aGivize staled [A) v resdlls ST in Lhes decaqren! mier Grly L B arhaes)
tecsiecd e {U) Auch BEMEROLA) Are ralnined o 30 dat anly. Trda decumers cam| be TEprechezedd eaiert i full, Wil prior appeonal of (e, Doty Anp wiauvthodies
lhwation, Toney o PlEMEALDN of this RaNIARG or 3poneRRE of Bis TopeeT IF rcdebal aod nfisrdirs may be ameecuted 1o 1bg folles: edent ol tne luw

G T ol g e

G Eang A e, S 0 3 VR IR Mol fmazes, 200 Vi Sase, S Lk Ve, Szt 4T, Hewg e, 1 2
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Test Report No. FC405434300 Date: Jan 24 2007 Page 4 of 5

Teirabromabisphenol-A (TBEF-A)

CAS-Nr 1 oL
Tetrabromotisghenol-4 {TEBP-A) 79-04-7 n.d. 5

i Motg :

{1} Unit: mgikg = ppm
(2} DL = Datection Limit
(31 n.d. = Mot Deterted

Samrde Dascription

1 Black Plastic wr Grey Prnting
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Test Report

Sample photo:

M. EC4cs5435300 Date: Jan 24 2007 Fags ot &

8GE authenticale the phate on original repant orily
" End Of teport ***
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Test Report Mo, EC405435800 Date: Jan 24 2007 Page 10f4

EAI TAT INDUSTRIAL COMPANY
CHARNGIHEM TOWR,
GONGMING SHEMIHEN CITY
CHIMNA,
LA

Feport en the subrmitted sample sqid to be: (R BIRHTAMZ

BG5S Job Mo, : 046847

535 Reforence Mo { SZ10232334.106

Color : BLUE

Sampie Informaticn : FARR TR (EEE) 1007, 1061, 20276, 1571, 1617, 1672, 24058, 1005,
15

Eate of Samplels) Recaived - JAM 18 007

Testing Periad : JAM t8 - 24 2007

= in sccordance witn Rob s Oirective 2002095/ 2nd = armnendment
directives,
With reference to IEC 82321 (Ed. 1} 111/54050V . Frovedures for
the Doieminalian of Lovels of Regulated Substances in
Electrotechnical Bredunts

- Determimation of Cadmicm by 1050 A0S,

Test Requestedf
Test Method

Determination of Lead by ICPF AAS,

Deterrrinalion of Marcury by (CP AAS .

" BRaermination of Heravaien Chromium by colarimoiric melhag (L
WS
= Detzmination of PBESs and PEOSs by BC-MS,

%’ﬁh&gﬂ% A

o[4F 3 H 130 )
SRATTE

THen acouumanl 1y 15t By T Company senpid Lo iln Sardergl. Cordiford. al Sarvok uinidd aviids? or 2aalabo an ropeost ord Sooxaslblo ol gaaiy saneaT]  Arendion it deman
Ky L Errsdiana af Snkary, indemnilesdion o jlcaicliang Boaes cebrid femin, Ly dharaie Hitkd (ab the rasuts shown in hes docwamiert caler only 2o U syingels)
tonled ard |b] sich samplms] are relunpd far 20 Jays only, [ha doqgmal el B raprooucsd aocap i i, wilhoul piar appaova of e Gompany sy anadhanzes
rkaralicon, dapery arfalaheabon al tha canles o pppsneance ol Bl e pod i Al acsd afeadam May ba pecsecded o 1he falles: axler of e s
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Test Report

Test Results

Conelusion

signed for and on behal of
5G5S Hong Kong Lid.

Wan Chi Wai Len
Technical Manager

No. EC405425a00 Date: Jan 24 2007 Pagi 2 of 4

Pleasa rafer fa nest Fage.

Based on the performed tests on suomilled sample, the resulis
comply with the RoHS Directive 2002/45FC and its subsequent
amendments,

%ﬂ%ﬂ*“?’/x
o/ F 2 o g
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Test Report Ne. ELA405435900) Datel Jan 242007 Pagsdoia
Test Results,

Tes! results by cherizal method (Uit moflkeg:

1 ro LiT?
Cadmium {Cd) n.d. 2 i)
Lead [Pk} .., 2 000
Mercunye fHa) rel. 2 1000
Hexavalent Chroemiom (2P oy n.o. ? 10410
clorimetic method
Sum of PEBs S, - 1C00
Menobromaobioheny| .. 4
Libiomabipheny L b
Tritromebiphemy| n.d, o
Tetrabromobipheny| Lk LS
Pentabramoebiphemy n.d. &
Hexabromobiphemyl rd. 5
Heptabromabipheriyl n.d. e
Detabramohbiphimmy .l &
Menabirarnohiphenyt .. 5
Decabromekiphe iy re.d. 5
Sum of PBDE= [Note 4 n.d. - 1000
Monobramodip heryl gther r.d. g
ditromodiphenyl ethar f.d 5
1ribromodiph oyl sther .. L
Tetrabromodipaemyl etho e 5
Fonlabremodipheny] ether I.d. af
Hexabromadiphenyl ethe . 2
Flestabramndiphenyt athor n.d. o
Catapromodiphesy! ether fL. )
Nonabromodiphany! ether e a
Detabromndiphcnyl efher ne. 5
Surm of PEDEs {(Mono to Doca) n.d. -
Maota

(*] moikg = ppm

(2] MDL = Method Detection Limit

v nd, = Not Detected

4] Sum of Mono ta NonzBDE & according o 2005/717/EC DeculDE s exenot
i5) - = Nat Regulated

(6] -- = Mot Conducted

Saniple Dasoription
T Glue Plastic wi Of - White Prirting

o] 1 H2g
3 3% T ey
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Test Report Mo, 20405438505 Cate: Jas 20 2007 Page 4 0f 4

EC40§43590@ {Sample 1)

32
i

Sampls phota:

SG5 ashenticaio the pha'a on eriginer repos] ooy

*** End Of Report =~
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Cunglysion

Test Heport Mo, 207820/E0 Date 1 Alg 23 208

Pogo1ci a

FANGTHUN METALS PLASTIC PROCESS STORE
RIAGANG FIRST iNDUSTRIAL DISTAICT,

LR LI A3 L
uHhM-._.'.-c.l'i ?x. T_J_;'\!_. [

ONGEUAN CITY, GUANGDONG CiTY, DHg

Report 04 the subimitted sample sald o be 4535 0 64 20HSG.

L0 THT NG
SE3 Rof Me.

Wef b
8210043752

Sample Beceiving {lata ﬁ: ALG 15 2004

Testing Paring

Test Ragquested

Test Metfod

Lo AUG 1522 2008

Es ~¢]| Wth reference iothe BoHS Directive 2002085/EC, and its amendiment diractives,

(13 Wit refarence ko BS EN 1122:2001, Method B i Cadinliim consent,

Analysis was performed by 10,

{2} " With reference i EPA Wsthod 30518/ 3052 for Lead and Moreury content.

. Analysit was perdermed by ICP, .
(3} “With reference 1o EPA Methiod 39804 & 7128 for Hemavalen: Shromium contant
 Analysis was performad by LVAVIS Spectromatry. '
(4 With tefarence ic ZPA Mathod 35400 85560 for PEE/ PEDE conton:,
- CAnalysis was parforiad by GOMG.

Y Plangs rafer to naxt pane.

“Based on the performed tests on submited sample, the reedit indioates no confiict
-, Wil the RoHS Diractve 2002/05/ECard s subsequsnt amendrians,

Signat fo7 and on bafwdit of
5835 Hong K?ng Ligd

Wan Ch Wah Lao

Technical Masager
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Tezt Hanor! Na. 207235000 Date AUG 232008 Pagonor 4

Tést resuits sy E‘r']":C{:! .".T*mn funif: mg;

§-4)
1 oMoy T Redsime

| Cagmium(C) L, ND 2 100
| Lead {Pb; _ ND | 2 1000
Mesgrgihep ] ND ,= 2. 1000
Hexavalant Chromiur (GrVI) N O l 2 1000
Polybrominaed Blphenyl (PFEBs) < 50 ! 50 1T Tam
| Merobromahigheny! . Ne 5 i

Dibromobiphanyl o N ' B ]
: Trigromgbiohenyl ND 5 }
1 Totrabrotmobiphenyt . . HD 5 !
Haxabromohiphanyl 5 : f | g

| Pentabromobiphany| L ND f § o
Heptbremotipherny! i ND ! 5

Qoigbremebipheny] Mo ! 3
; Monabromekiphenyl o : MD 5 i
Decabromebiphery B : Ng | 5 ;
Polyhrominated Diphenylethers (PBDEs)” | <4b 48 1000
Monohromadiphenyl sther N 5 o
Cibromotiphenyl gthar ' N i 3

Trbromodiphenyiether MO 5

i ttrabiamackohenyl gther NG 3

F‘en atromadipheny! ether _ ND ! & i
Hsxabromodiphenid ather _ MO : 5 T
S B :

iphanyt athor H

Nopabrompdiphamd ether - ]
_Eeﬂahrﬂmodzpher"i ethar’ - MND §
ﬁumPE[?E{Munuta{}E»a}" ' <50 8D 4

Noia ;

11} mgkg = ppem’

{2) MDL = Methed Detection Limit

{5y ND = Not Détectad {Loss tan WDL

{4) <= Lless Thar

{9) "= sum of Moing to NonaSDE & acesrding fo 200571 7ED DacaBDE is exampt.

(B} The maximum permissible imit is quctad from the cooumant 2005/818/E0 grpending RaHS

o teotive EuEE’QE!EC

Sappl Desedption™
By s
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Fose w0, . W AET 311

LTV

Test Report No.: GZOA0G137 1 140N Date, SEF 08, 2006 Pags 1of 3

SHEN érII:N CING YE ELECTROMIC CO. LTo.
cull XIN FF‘. INDUSTRIAL ZONE, SHMING T, BAGAN SHENZHEN R

Report oo he submited samgple said to be PCR

f-:r; 5 Raf o, © 5210061238
- Samp.e Hecewing Dale L 3EF 04, 2R
Tastng Pefiod -+ SEP 04, 2006 TQ StF 04, 2006
. ‘| _
Text Requested {1 As specified by cienl, 'to determine e Loaa, Cadmium, Men:ury L
Hewavalenl Chyomuum content in the submilted sample.

{21 Determiration of PBB:s [Polybrominated Biphen yis), PBOES iPolyt:rmnndiet.
Diphenylethers} of Ihe 5uhmttt&d gampla,

Test Methaod 8% Lead cantent - With refgrance to EF’A a0508; 1996 & Sther acid mgestmn
- Cadmium Gontent - Wilh refersnce lo BS ERMTZ2 2001 methad B & ather acid digesion

Marcury cenient - With ra!emnca ! EPA 3052: 1996 & EPA 7473 1898 & other acid
Aigestion.
. Hexavalent Chromium content - With referesca to [EC $2321 CDV {TC1‘:1] {Sec. 8-
Alkaling Digestion: ‘Procedute). S B
/’ " Analysis was purformed by Aternic Absorplion Spectromater & inductiviely Coupled
_ Prasma Algmic Emisgion Spectrameter (IGP-AES) & Direc! Mercury analyzar & LN Wig
| " Specirophotomgter
{2} wyith reference to EFA 354{30 & EPA ABS0C. Anatysis was pariurrned Dy GC I"."IS

o i "w ,! [
o ) l"'._ k% - 1 . .
* Resulls . v, Please refer o nexk page.

T

- yihen tested s specifed, Ihe resulls shmrm an the [eport de ot ExceEd the kit in
commissinn decision of 18 Aup 20(‘1‘.« amengng Direclive &Uﬂzfﬁ_:.fEC (RoHS3) ncuﬁad under

- dopurnant 20056 1BIEC,

Concision

Bemark - as requested by client, he lesting was ¢anducted as whole [ part samcle.

Signéd I{;u'r and an behalf of -
SES.CSTC A

SR n ECLEN . ; L
Zhang Li, Amy :
B, quiheer
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Test Report Mo.. GZOGO9IATHAICHEM  Date:SEP 05, 2005 Pagez o 3
Resul & _
(1} e T ) . : _ .
s Hem [ unit [MOL [ “PCB" (mixed) it
Lﬂ'{’EUf?tE”f {FL) narky 2 . 24 < 10T0mag
Cachnitm Gonlent (Cd) mgkg | 2 MO < 100mgis |
M rery Gontont (Hg) mgfka 2 HD. < 1000ma/kg
Hexralent Chromium Cunkent {CrN | mglkg i w0 = 1000mgika
. £&1N.D, % Not Dielested (< ML) L ' ' S
- ML= Mettod Detuchon Limit ;
- mgfkg = ppm ' :
. . PR o I.'._ :..,_ . 1
2] : - . T . _ - -
herm _ Uit MOL PGB (miked) |0 L
- Flamit Retardanls R _f -l
[ Poly brominated Biphenyls {PE8s) < 1000miglky |
| Manopromobipheriyt ) ‘rngfhy 5. . _ .
Ditnomobipheny! L L L 5 e nb -7
Trinrcmolipheny| I mgkg {9 M. B
[ Tetrabromobiphenyl . | mokg 5 N.D.
Pentziromobiphenyl -~ ™ - T [ magtkg |2 8 WD )
Hexabromobiphenyl —. T nigig 5 MWD
_Heptmmmc':bigheny:l _ [mgikg 5 MO
Octabiomemphenyl . | mgfkg 5 T H.EB
Tgnabromodipheayl 8 - muofkg 5] B 1
HDnciaaromodiannyl_*\ < I - : D I
“p-whrominated Dighenylathers ™ _ ' - kg |
tﬁ_iﬂEE_.}{Mdn;Nun]““H'_-a"“ LIS _ ] . - ] A00dmg gi
ronabrompdiphenyl einer mafkg 5 RO :
- 1 Dibromodighenyl ethet _ makg § WD
1 Tnbremodiphemyl sthet : | mglkg 5_ M.D.
Telratromodiphenyl ether kg 5 MWD
Peniabromodiphenyisther . . . gy . N.B
Hexabromediphanyl ether .| mafag 5 2 2
Heptaprofnodiphenyl ether | mgfag 5 1 MO
Cotabromaodiphenyl ether . mglkg [ 9 M. sl
Nensbromodiphany! ether - mgtkg t__ 5 WD -
“Decatromodiphenyl ether® - - mofkg | 9 [, M0 . _

—Hoie 7= N.D. = Net Detected (< MOLY
L+ WDL=E Method Detection Litmil
& Pecabromediphenyl ether (DecaB i) polymeris applicalions is exempted by Commission Diasision
of 33 (6t 2008 amending Directive 2002G5ICC nolified under 2005 FITIEC. :

o zaued by the Company suljeslio s Genpea Condifiong of $ervics prinled pwartaafor altacoad Saic Conditigng arm alue
. bt ars docacsible 1w S5e.com. Altanin is drawn 1o e lin; iz limns of abikity, ndemril-5alan 3ng juriauistlpnal palicies
aedidd heraln, Tre it shewat in BRlz Tes | Haporl rafer only o Uie sampleds] iesied uiess plherwise 5Lz and 1o n SETIGIE(E] 2 ralained
=t Repol shall pol be coproduced except in Tll, withoul wrillen spprovai of i Company.
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Test Report No. GTOBDRIASHIGHEM  Date SEP 11 2008 Paga of 3

?411'_‘J;NG-E'}!_~. ELECTROMIC COUPMENT CO., LTD o
£ SIIIE OF SHAYUAN ROAD, LONGQ!, SHAWAN, PANYL, GUANGZHOU

Report or tha submitted sampla sid to be HT-50/4T-60H

sosRefNe.  5Z10069007-2.2
Sarpie Recelving Date ISEP 05006
_ Tecting Perd . SEP 05, 2006 TO SEP 11, 2006

- {41 As specified by dient, to determine tha Lesd, Cadmem, Merciny & Hexavalel t Chromium
. content in the submitted sample. ' _ o '
{2) Determinglion of PEREE [Polybrumingizd Bhenpts), PBDES {Pelybrominated
Diphenylethers) of the submitted tample. . _ _

.T'u'sr E‘g;ﬁ'.uesmd

. (1) Lead chmzmt - With reference fo EPA 30508: 1096 & oiher acid digesion. .
Coadmium conkert - With reférenca ro BS EN1122: 2001 mathad B & ofher ag ¢ Higaston.
Mercury content - With reference to EPA 3052 1996 & EPA 7473: 1938 & ofl er ackd
Haxavalent Clirpmim content - With reference 1 FPA 3060A° 1950 & EPA ) 186A 1082,
Analysls was performad by Alotnic Absorption Spectromater & Indugtively Coupled

. Plasme Mlomic Emission Speciremetar (ICP-AES) & Direct Marcury analyz :
- {21 With refarence o EPA 15A0C & EPA 35500 Analysis wat perfonned

Tast Method

Rerulte o Plyesn mier bo nexf page.

S’iﬁneﬂfm and on behatf of

5GS-LETC LY. ~ . ' S N

Jang ﬂ’u.r':é.Fing, Terry
Sr. Engitesr

e GICM 865268
R SR e W eI G, e | ST (TS seon 3500
IRt * EEI._'_I_m _bj'ﬁiﬁ“h’iﬁi:ﬁm'tﬂﬁw; WG, Troumn L8 tesdedfs e mietiTir. s nogemssein
| - : Unﬂrhnhlk Aan P mey 1
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Tast Report Nu.: SZTYROG1009653 /P Dal: DUT 12,2008 Pegs of 1

SHENZHEN WAT INCUSTRY 5 TRADE £O., LTD.
3F THE 1°7 BUILDING, Z1UGUANG INOUSTRIAL ZONE.
XILI TGWN, NANSHAN DISTRICT, SHENZHEN '

Rer;'nr't on the suamilied sgmple said 16 be, H-ﬁiﬁﬁiﬂ_i‘ﬁj. L B

_'Sa:fnpfa Rv.i-.seiving Data . OCT ¢8|, 2004 )
Testing Perlod . OCT 08, 2008 TO OCT 12, 2006,

Yoyi Regussted  : To datermina the Lepd, Cacsmiurm, Mercury & Hexavalent Chromium coment
Co the szhmil'ed sample,
i

Tes! WMolnod ;Lead content < wilh reforgnca to EPA Method 306508 1996,
T Cadmitm contant - with reference lo BN 1122 2301 method B,
Marcury contont - with refarencd 1o EPA Method 2052 1858, .
Hexavalar Chramiym cantent - with refarence 10 EFA Method J060A; 1396,
Anatysls was parformed by stomit Ahsorplinn Spactromeler (AAS) snd inductivaly
Covpled Plasma Alomis Emiesion Spaciromater {[CP.AES). '

Resulls e
- . Trarsparan! llguld
Lead Content (mglkg) <2
Cadmium Content (mgikg) : <2
Mercury Contant fmgikg) Y
Haxavelen! Shromtium Conlant (mgikg} ' <7
tolel . < = Lass Thar '
- ppm = mgfkg :
- Rasults shown zre of the totsl waight of lizuid sampla.
..’_ . . . : ) “l.lErjld_.'Uf-HEFlErT llll .

Ui S
" Dapt. M8

 hia T B . ) : : i .
:': ar T_qa- Ragari 4 9 buod By i Bemzany qubac s ne Genarst Cangilians of Sarved annlee overianl oracoehed, 5B Sondniang Bra sl
duﬁn a:ﬁ;nnl_'- 't;q::ﬁﬁl or arg :1:l:u:_sll:lla_al'»-'w.a;:l-.n:nm. Kleniinn 18 Sraan bo i Hnidatoey of I ZdiLy, Indamnifleation #nd juriediclianal poicles
k: 3!;0 Arwif. -T..ilz rs1=lll1ﬂ &hzwn ir 1nis Teal Reoari eefar gnry e 1RD £ ampie(a) falag vnlags oiirgrwize ainled god svek ApmAE! 0e8 "Alalned
s FY5 Bl Thie Toz! RAant shall nat be -epepfucad GxeopL In Al wiEhaut willor: approyvsl of the Coam pany. I
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Figd i, e
i
‘Test Report Ho. 2 |

. ! P N GZOGOM ZBO0 A CHEM Dile: BEP 11, 2008 Fage ? of 4
Roauliy . '
M
i — - o )
a ) flem ' Iy - : T ——
TE.E_E______.___________________ i Linit MEL White ing o

ezd Conient (Pp) - { mgikg n e T ——
e S T T

admiim Contant {Ga) 2 Y

Mmur_}r__.content (Hg} . a i NID_- ——— _‘—'ﬂi

e T

| Hexavalent Chromium Contert I ' '
[erpv)] YR , NGO, o

Note :-« N.D. = Not Detected t< ML}

- MOL = Method Detechon Limit
- Mgkg = ppm
) 1
£ I . o o .
o e Hemn L T S e
. Flamg Retardants 1 . :
[ Polybrominated Biphenyls [PEEs) R T S ”‘q
"Monnbromcbiphenyl . makg | & 7 NDo
Uibremetiphenyl ' £ i
Tribromobipheny! __rg;kgw" s T
etebromobiphenyl - mafke T‘I T
| Panmiomohipnenyt ) _ | Inghg 5
| Hexabromebipheny! - __mghg 5
Heptabramobiphanyl myg | 5 | T
Crotabromobiphenyl —— ) kR | B ;
A MNonabromediphenyl b g 5 |
Docaprompdiphenyl -~ - " [ makg | & -
Polybrominated Dipheyiethars [PEDES) - s
Monabromedigheny! ether . 5
: Dibromeodiphanyl ether _.} makg 5 . WD
-+ .fibromadiphenyl ether | mgkg | 5
L_Te'lrabmmodipheny‘. ether 1 mokm | s _
1 F‘enlahrcmodi sheny gther | - : mgkn - 5
L Hexabromodiphenylether | mokg | g L
-1 _Heptgbromadipheny etiver — mefkg . ,
Dotabromadiphenyl ether Lol Mok f S e
Nenabromodipherdether | vwkg | F  f
Decabromodiphenylether © . | makg 5
Mote: - N.B = Not Dewntted (< MOL) -
- MDL= Method Detection Limil
- ragfkg = ppm
Thig T W fesuod by Ui Company subjec io #5 Goneeal Gondilong of Bervcs prode! gygdesiaratiached. Sai . Condiliony are alao
Bl G AL AECRS NN FT wrm SgeS0m. Mbolion 5 drmwn 1o e hmitatons aF Sty indemabication 500 R Eiciong] SeIoEs

U St in 05 Teest ROl roler dnly o Che SEmpin{L} beting initss plaruise stalad and suth * bl A B AR

At Fostr shpl nobbe saprpcucnd gaceplin fal, withgut witiens agpegsEr o e Comp sy,

] - BZCM Aa6E247
N, Aa R A L o Ft T Db S S S CRRTRBIITISS F R 28 Yo £ 47 7.0 J'

" GHOSOTTISEID VOO ws ma - osen meg VEL Blemy g T L

ECREABRNREHTHNRSO5T 0 surel | ERRINES ) BRI 1 ¢ s haiiszioon .
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Fige 3ol 2

No.: GZDEDR JE0JUCHEM Oate 5P 17 2205

SAMPLE PHOTO

L o

= End of Report ™
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Test Report

L o | T May, 25 S3B7 12:12
_ (é]f‘é%ﬂ Ry SGe

No. SH7010827-1/ CHEM  Date: Feb. 23, 2007 | FPage 1 ot 3

INTERNATIONAL LAMINATE MATERIAL LTD
THE NO.63, TIAOXI ROAD, LINAN €ITY, ZHEJIANG PROVINGE, CHINA

TrIS REPORT IS TO SUPERSEDE TEST REPORT NO SHI010827/CHEM, DATE: £007/0012.

’ _ The following sample was submitted and identilied by'on behalf of the client as

" Sample Namg

- 5G5S Aet No.
Mot
Main Subsiaroe

Sdnple Receiving Date
Tes_l’ing Periog

Test Requestad

' GOPPER GLAD LAMINATE

- 10247398-2

. FE-4 :

: COPPER, BROMINED EXPORY RESIN, GLASS FADRIC -

Jan, 31, 2;'.!0?

SJan3l - Feb 12, 2007

{13 In accordance wilh the AoHS Directive 2002f95/EC, and its; arnendrﬁ.ant

direciives

=i

(2) Ta dstermine the Polychlorinated Naphihalens Content of the submitted sample.

{3 To d;termine the Shert Chain Chiorinated Paralfin content of the submitted
sample :
(4} To determing the Organic-tin compounds centent of the submilted sample.
{5) *To determine the TBBP-A Comanlin the submited sample. .
{€) "To delermine the Asbestos Conlent n the subrrilted sampla,
{7} *"Az spoacilied by cliant, o aetection and determination of corain Tsted aramalic
amines derived from Azo Colorants

Tes‘t MethodiTast Pesulls: Please refar to nexd pages

Sigred tor and on behall of ' Signed for and on bshalf of
$GS.CSTC Chemical Laboratery : $GS CSTC Chemical Laboratory

- Eila Zhang
Sr. Seclion Head

.*-.im reimage ol Uy alecliomic rapon by 305 RATS [1algoase syslem is sabysct lo [rg levms ghel poadlllarz of 5035 RETS Dl

Sandy %

Sandy Hao
" Lab Manager

abitss samia and téts agalar

Hue arygifal Rgideapy reparl. Foe the purgass o1 pace walasmee <oty 1his elecirGn soyy ie b acceriance wilh I s regran. Lisar ol the alectrani repiort shill
rate Tt S5 pumerneates oréy Une SEcironic rped direly domnloacisd lett &G5 ASTS Dakbase sy5lom.
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" Test resulls by chemical method
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Jest Repoit No, SH710827-1/ CHEM  Date: Feb. 25, 2007 Page 2 of 8

Tast Metmod L{1-1) Wite raterence to G £2321 Ed 11154iC 0N for Cadmium gontent
e Analysis was perfermed by ICF and ARG
{3-2) With reference 1o 1E0 62321 Ed 111/5400V for Lead contant
Ana'ysis was periormen iy ICF and AAS.
(1-31 with referenco to iEC 62371 Ed 11 1/5&CDY for Mercury conient
Analysis was perform ed by ICF. . : ’
i1-4] Wlh refergnee to IEC 62321 Fe 11 15 4/C0Y for Hexavalent Chrormium By
spot test) Golormatric Melhod.
(1-5) With reference to [EC 62321 Ed 111&4CEY jor PBEs  PEOES Content.
Anatysis was pedormed by GGIMS T
129 With relerence to US EPA BOBT, Analysis was pedormed by GCIMS,
(3} With réference io US FPA 8081, Analysis was pedormed by GCMS.
{4) With rafarence to N 150 17353-2004 with carbarnalo, Analysis was periormed
by GCMAAS, L . oo
{5} "Wilh refarance to DIN 53313 and IEC 623271 ed 1. Analysis was performad by
[poms. _ . _ '
{6} “As por NIOSH 9000 method. Analysis was periormed by XRD.

(73 “As per EN14362-2:2003 & LFGB § 64 BYL B 82 02.9 - 2005 Extraction test 61

toloured textle - Delection of the use of certain azg coleranis are accessibie

to reducing agents without extratiion with the use of Gas Chromatographic
Mass Spectromelry. _[GG-MS}I‘H-.-‘n_ Layar Chiomatogeaphy (FLC) Techrhue.

1} Gadmium, Lead, Mercury, Haxgy lent CRrmum _PEE’.sfFRF}E;: Content U_nit:lr"n ) : -
) | Mathod - z
o Testembkh Err I o
Cadmium{CE] (1-1) nN ND 2 10
i 17w [ Np | ND 2 | 1o, |
Mercury (g — T T T T WD g 2 L 10
| Hexavalent Chromiur (Covl] T0 14 T ND - 7 1000 _: .
“Hexavalent Chrominm (Gt by Spot lests - . . Sen
| boiling water eit@mic}n( il o) T Hegalve. | Notg (8) *
BumofPBBs | opsE | NDO L S ECEE
Ftonobromobipienyl | ND_ g -
| Digearanighenyl o _ BE IR 5 -
. _Iﬂbrc&mubiphenyl . ] : . ND - co 3 ]
i Tetrabromobipheny ' ] : _"_ND — 5 -
' _ﬁe:-:abf;lmuhiphlgﬂy_l . ] | WD "3 -
[ Perabromobiphenyl _ } ND 55 -
Hepiabromebiphenyl ) ! N - 3 X
Ortabrernobipheny! o ' | ND .| - 3 : 4
TNgnatremaniphenyl I ' ny | 5 -
Cecaromobiprenyl _ 'J AR R T S S
[‘5um of PEDFs (Hote 4) — Ty NB e e R

Th felaas o) s gaciooss reder by 38 ASTS Dedabiss sfsiam 3 £ubjact 1o Tharldrm and ccodters ol 5% R3TS Tatabase scrvie and bies s 2954 0
ot sl Pacdoopy TApaL v ihe dEpose o yauT o8

richs thal S5 auihariteaies ply b ealronic Feped dpcily pwnkaaded Irem 03 ASTS Calatoee syslerm

Parerct: Dl g Shaptionic Com w i et g wilh I ieeUed repoet. g The Bleemic pie-1ak. -

11
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Test Bﬂpurl No. SH7010827-1/ CHEM  Date: Feb 23, 2007 Pags 3 of 8
M’nnubrumud'rpﬁue‘r;ﬁ_e‘_her'_ T YT R — 3 : —
| Dibromodiphenyl gther o _ T —————— = —_—
| Triororadiphenyl ether : D . TR .
| Tetrabromodiphenyl ather 1 COND T
Pentanromuodiphenyl ether ] “wND | S R )
Hexzbiomediphenyl ether . ' HD | — 5 -_
Heptabremodiprenyl ather _ | ND | E -
Detabromodiphenyl ether i e ND | - 5 1
Munabromodiphenyt @ther ] “wp |- | 5 —
Decabromodiphend ether _ND 5 i
i'_ﬁupj__af PBDEs (Mono 1o Deca) NI -~ - T
(2) Polychlorinated Naphthalene Content{Unit: mafka) o
! Tast Uemis): _ ' f%] 1 MDL .
2.Chigrinated Naphthalens ) . " ND 5
T Dichiprinated Naghthalene ' . MO g
! 1 5 Dichlorinated Naphlhalens T ND 5
1,2-Dichloringted Naphihalens o [ no [ s 1
1 8-Dicrionnated Napnthalgne. - ©OND 5 |
12,3, 4-Tetrachlonnated Naphihalene : ' ND 5
[ Octa-chioringed Naofthalene . |~ | ND 5 |
hain Chiprinated Paratfin canleni(Unit: moskg} )
) _-----: -.; . - MEtﬂnd :: T . MD
: Tes: iomial: __urefertoy; -~ —
" |Shert Ghain Chlorinated Pasatiin S ( | no | 30
" ;;f ;"Drganiu-lin'comggunds conignt{Lnit: mgla) ' '
o . : PMated ) 4 | ooy |
 [Trphend TinTRT; : — W “_ﬂ..___“?_‘
" [Trioutyl Tin[TBT] _ _ NG j 95
(5, TRBPA Conerniniimakgl T |
I Test llamis): .- iﬁi‘:ﬁ L ‘ ML e
TEBP-A (CAS NO.: 000078-34-7) 5) | WD 10

s 5 ; Databiass ;;aﬂ.lnia andd thgse appisd b
2l Eyelain i sbjact Lothe berms and coad hens ol SGE‘.: A3 Das " ; \
r:-‘mm?:rw. Frig eRgLIRIRG SO0 1% i S ugRie wilh tha 5520 m rapeet. Usior of tha etgctarne: repant shal
dumstly Gawriaded lmm B55 AETE Daldnes e,

Thig rolaage o 1155 lecioz i rapor, my 563 FSTE [
s il hidcoy repeel. Far e pumess 'I:Il'gl:rur
ok gl SOS alihertaies sy h ckctoni 22port
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- Test Report No. SH7G10627-17 CHEM  Dale: Feb. 25, 2007 Pagedof 8
‘6] Asbasios Gorten [Unit: %] o ) . ' o
- - . Method
_ Lesitiemishk (refer 0] L. MIL
Anfophyiie (CAS NO.: 017088-78-9] E Megative :
Crondoiin [GAS NGO Di2DR1284) | " Negatve | 1
Fmosie (CAS NG, 012172-73-5) - Negatwe | ¢ |
Mremolia [CAS N0, C14567 73-8) ' B [iepatve 1
Chiysotie [GAG NO., 012001-20-5) e " Negmwa - 1 :
Fstinoits (GAS NG 013768-C0-8) -] | hiegalive T}

Note: Nogative =<t 0%, Fosivam »0%

- [T1mTodeteetion and Uetarmination of cortain listed argrpatic Aminas ggrived from Az Colorgnty (Linit:
.+ mptka) - .
No. Fobigden Amines Suhgances _ CAS-MNo. Resun '
1, aaminpdiphenylizenyigmingd . 22-57-1 ND
! Bipnenyl-4-ytamina ' .
2. Benzidini : a2-a7-5 nD
3. 4-chlor-g-toluicine C 95-59-2 ND
4.. 2-naphihylamne g3-59-8 n}
5. oeaminoazotoluenal ' ' g97.56-3 -
- dotolylazo-o-loluidined ' ND
4-amiag-¥, 3-dimet:ylazolanzene '
£ 2. aming-4-rifrotcluo i nive-o-lolidng .- A9-55-8 IO
© 7. p-chioranilio/d-ghigroaniine _ 10E-47-8 ND
B. 2 A-diaminganisol o §15-05.-4 N
i 4-mathouy m-phanyienediaming _ :
! 9. a4 diarmacdiphenpmelnans! ' 177 ND
: " 4,4-rrgthylenedianiline ’ :
10, 2,3 -dimarobarazidine o 51841 ND
- g '3,S'Gil:hinrubiphen3.r|-4.4'-'_.'lertndiarr'-ina :
i 11, 4.3-dmethoeybanzidrefo-danisigine " 1 13-80-4 D
i ’ 12 3,:‘.'-dimathyhenzid'me.n'4,4'—bi-c-Tolu'rdine' Y18-93-7 oHD-
. 13, 3.3'-dimelhy!-4,a'-diaminodiphenylmelhanei'- BriK-88-0 MO
! _ ©L 4 4 -melhylanedi-o-louiing : WD
: .14, poresidindg-methoxy-m-tolurdine - : 120718
i - 15, d,d’-rnethylan-his-{2~chl0ra-ani!iné]} ) 109 -14-4 ND
I 7 2"-tichlor-4 4 methylene-dianiling : '
i e 44 -orydigniine 101 -Bl-= w0
17, 44-thindiaritine o 139-65-1 WD
18, p-tolidine/2-amine oiugne ' 85-53-4 - NI
A% -2A-whyigndiamin ' q5-4i-7 ND
- '-.’.-mem;d-m~pher1y|ensdiamire ) :
2Q. 2;4.51rimel\.‘:}'iar'.iline ’ TATATT ML

71 4 armingazebenzens - ) &-45-3 ND

“Thie relie Tl 1195 mmdinais ' by S35 R Calpbesa syElem 5 Subjeet Ln IR terms 307 ot hens o] BES 2R Oatabiasg sevies and e appied 16
: e cargined hacdpcpy . For Ihe poipoeh o poir refererca ity Uit leciroesc-CEf 3 i acrardn ide v e insurt <epnil. Lse ol e slaeitbrfc repos dinl
; ] nghe-mid S5 sulhanizales anly s SR ispul ety tiwrpacad From SG§ RETS Dalabest fystim. :
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SG

~ TestReport No. SHTD10827-3 CHEM  Date: Ted: 25, 2007 . PegeSuiB
. 22, o amsmnea’? nethmyamhne ' 20040 N

23 - 2.4-Kylidin ' 85-68-1. NE»

24, E,S—Kyluim . 5762 7 ND
“Dysral Raling ' B

' Rptevan'r Requiremen [200261EL)
No relevant arringe acasding 30 pom {mgha).
Nn{a “N.D .= nal delgctabla
“Detection 1 imit = 5 ppm (mokg) : S
# Rernatk: For wexliles no relevant amine exceading 30ppn: (ingikg) 1s requirgd, the fasi metnad is a
" applicatle for textite and the resull is only for chent information. T _
-« the En 14362-2 method will enable lurther ciaavage of 4- ammnazc-benzane to nan-lorkndden amines.
aniine and 1.4-phenylanediatmine, herefore, the test mathod of LFGE § 64 BYL BBE 629 - 2006
was ermployad to verify the presen of d-ammoazohenzene e
"EN-14362-2 for Eyropean direclive ZDD?IB‘HEC s c{:rraspl:rndmg I 'LrGB T Ed B'UL E BE o2 9. .el}GEi of
German cummudities crdinance. .

' Fﬂl'blddﬂﬁ Arylamings for Azg Dy Hagulal:mns _ o o
- . Ne,T- 22.Commission of the Eyrgpean Gommumtfes Dirpctive 2002/61/EC adopted by the Councilor19
: ) July 2002 ] -
Iy ED 22-24- Cirent requirgmerl

" Jest Pail Descrpion: . ' o S [ o K
1. Yeilow plastic board o ' T L
.. 2. Graycopper mistal Foil o e
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